Vertikalfrasmaskin tiltbar
Spindle Moulder with Tilting Shaft

PELAL

TOOLS

Iitem No:
532466




Kontaktinformation

Verktygsboden Erfilux AB
Kallbacksrydsgatan 1
SE-507 42 Boras

Telefon: 033-202650

Mejl: info@verktygsboden.se

Miljoskydd / Skrotning

Atervinn odnskat material, slang det inte
bland hushallssoporna. Alla maskiner,
tillbehor och forpackningar skall sorteras
och lamnas till en atervinningscentral och
dar kasseras pa ett miljovanligt satt.

A

Specifikationer

Motoreffekt..................... 2800
Motor hastighet, . ... R.PM. 2800
Bordstorlek ... 1000x360 mm
Bordshojd................cocoooiioiii 900 mm
Spindeldiameter. ... 30mm
Spindel.. ... 100 mm
Bords8ppNiNg............ocoiieeeeeeee 200 mm
Bordslutning...............cooooooiiee -5° +4°
Bordring............ooee el 200 mm
Verktyg diameter max ... 180 mm
Hastighet . . 1800/3000/6000/9000 R.PM.
Munstycke ... 100 mm

Sidkerhetsinstruktioner

Varning: For din egen sakerhet las
bruksanvisningen innan du anvander denna
utrustning.

2.1 Sidkerhetsinstruktioner for elverktyg

1. Hall skydd pa plats och i fungerande skick.

2. Ta bort justeringsnycklar och skiftnycklar.

Fa som vana att kontrollera att nycklar och
justeringsnycklar tas bort fran verktyget innan
du startar den.

3. Hall arbetsomradet rent. Stokiga omraden och
bankar inbjuder till olyckor.

4. Anvand aldrig i farlig miljo. Anvand inte
elverktyg pa fuktiga eller vata platser, eller dar
det kan finnas brandfarliga eller skadliga angor.
Hall arbetsomradet val upplyst.

5. Hall barn och besokare borta. Alla barn och
besokare bor hallas pa ett sdkert avstand fran
arbetsomradet.

6. Gor arbetsomradet barnsakert med Ias,
huvudbrytare eller genom att ta bort
startnycklar.

7. Tvinga aldrig maskinen. Den kommer att gora
jobbet battre och sédkrare om den far arbeta i
avsedd takt.

10.

11.

12.

13.

14.
15.

16.

17.

18.

19.

20.

21.

22.

Anvand ratt maskin. Tvinga inte maskinen eller
tillbehor att utfora ett jobb som det inte ar
avsedd for.

Anvand ratt spannkabel. Se till att din
forlangningssladd ar i gott skick. Ledarens
storlek bor 6verensstamma med stromstyrkan
som anges pa motorns eller verktygets
markskylt. En underdimensionerad sladd
kommer att orsaka en minskning av
natspanningen som resulterar i stromavbrott
och dverhettning. Din forlangningssladd
maste ocksa innehalla en jordad kabel och

en kontaktstift. Reparera eller byt alltid ut
forlangningssladdar om de skadas.

Bar ratt klader. Bar inte |6sa klader, handskar,
slipsar, ringar, armband eller andra smycken
som kan fastna i rorliga delar. Halkfria skor
rekommenderas. Bar skyddande haréverdrag
for att skydda langt har.

Anvand alltid skyddsglaségon. Anvand

ocksa ansikts- eller dammmask om arbetet

ar dammigt. Vanliga glasogon ar INTE
skyddsglasdgon.

Sakert arbete. Anvand klammor eller
skruvstycke for att halla arbetsstycket. Det ar
sakrare an att anvanda handen.

Sta alltid stabilt vid arbetsplatsen.

Underhall maskinen. Hall maskinen ren for basta
och sakraste prestanda. Folj instruktionerna for
smorjning och byte av tillbehor.

Koppla bort verktygen innan du utfor service
och byter tillbehar, till exempel blad, skarare
och liknande.

Minska risken for oavsiktlig start. Se till att
strombrytaren ar avstangd innan du ansluter
den.

Anvand rekommenderade tillbehor. Se
bruksanvisningen fér rekommenderade
tillbehor. Anvandning av felaktiga tillbehor kan
orsaka skador.

Kontrollera skadade delar. Innan vidare
anvandning av verktyget bor ett skydd eller
annan del som ar skadad kontrolleras noggrant
for att avgora att det fungerar korrekt och utfor
den avsedda funktionen. Kontrollera att rorliga
delar ar inriktade, att rorliga delar ar bundna,
att ett skydd eller andra skadade delar gar
sonder ska repareras eller bytas ut pa ratt satt,
montering och andra férhallanden som kan
paverka dess funktion.

Lat aldrig maskinen vara pa utan uppsikt.
Lamna inte verktyget forran det har stannat helt
i rorelse.

Anvand aldrig maskinen under paverkan. av
alkohol eller droger, eller nar du ar trott.

Lat aldrig oovervakad eller outbildad personal
anvanda maskinen. Se till att alla instruktioner
du ger angaende maskinens funktion &ar
godkanda, korrekta, sakra och tydliga. Sa att
sakert arbete kan utforas.



2.2 Ytterligare sakerhetsanvisningar for
vertikalfrasmaskinen

Varning: Precis som alla elverktyg finns det fara
kopplad till maskinen. Olyckor orsakas ofta av
bristande fokus. Anvand denna maskin med
respekt och forsiktighet for att minska risken for
operatorsskada. Om normala sakerhetsatgarder
forbises eller ignoreras kan allvarliga personskador
uppsta.

OBS: Denna manual kan inte tacka in alla
sakerhetsriktlinjer, anvand sunt fornuft vid
anvandning av maskinen. Anvand denna och
andra maskiner med forsiktighet och respekt.
Underlatenhet kan leda till allvarliga personskador,
skador pa utrustning eller forsamrade
arbetsresultat.

1. Lat aldrig dina hander komma for néra rorliga
delar. For aldrig handerna direkt 6ver eller
framfor.

2. Med maskinen urkopplad, rotera alltid spindeln
forhand vid byte till en ny instéllning for att
sakerstélla korrekt frispel innan maskinen
startas.

3. Forma inte lager som ar kortare an 12 tum utan
speciella armaturer eller jiggar.

4. Forsok aldrig att ta bort for mycket material pa
en gang. Det ar mycket mer troligt att du far
sakrare resultat av hogre kvalitet om du later
skararen ta bort material i flera pass.

5. Risken for tillbakagang 6kar nar arbetsstycket
har knutar eller hal mm. Forvridet lager bor
koras genom en skarv innan du férsoker kora
det genom en frasmaskin.

6. Forvara den oanvanda delen av skaret under
bordsytan.

7. Anvandningen av tryckknappar som
sakerhetsanordningar i vissa arbeten ar smart
och i andra kan det vara farligt. Om tryckpinnen
kommer i kontakt med skaret pa andkornet
kan det flyga ur din hand som en kula, vilket
kan orsaka allvarlig skada. Vi rekommenderar
att du anvander nagon typ av fixtur, jigg
eller hdllare som ett sakrare alternativ.

Anvand alltid skyddet enligt beskrivningen i
bruksanvisningen.

8. Tvinga aldrig material genom formaren. Lat
skéararna gora jobbet. Overdriven kraft kommer
sannolikt att resultera i daliga resultat och
orsaka farliga skador.

9. Se alltid till att knivarna, skyddet och
spindelhissens vred har dragits at ordentligt
innan du pabdrjar ndgon anvandning.

10. Mata alltid arbetet mot knivarna i motsatt
riktning mot frasrotationen. Anvandning och
underhall av ett skarpt skarhuvud kommer
ocksa att minska risken for bakslag kraftigt.

11. Strack dig aldrig bakom skaret for att tatag i
arbetsstycket. Din hand kan pl6tsligt dras in i den.

12. Om du nadgon gang har problem med att
anvanda maskinen, sluta anvdanda den
omedelbart! Kontakta sedan var verkstad
eller fraga en kvalificerad expert hur eventuell
reparation ska utforas.

2.3 Arbetsmiljo
Arbetsplatsen

Sakerstall att maskinen placeras pa en bra plats
med utrymme runt om sa att arbetet kan utféras
som tankt.

Ljus och elluttag

Belysningen ska vara stark sa att inte 6gonen

blir belsatade eller att skuggor faller 6ver
arbetsomradet. Elektriska kretsar bor vara
anpassade eller tillrackligt stora for att hantera
maskinen. Uttag bor placeras néra varje maskin sa
att strom- eller férlangningssladdar inte blockerar
omraden med hdog trafik. Var noga med att félja
lokala elektriska regler for korrekt installation av ny
belysning, uttag eller kretsar.

Varning Lé&s bruksanvisningen fore montering och
anvandning. Bekanta dig med maskinen och dess
funktion innan du paborjar nagot arbete. Allvarlig
personskada kan uppsta om sakerhets- eller
driftsinformation inte foljs.

Montering

4.1 Uppackning

Maskinen levereras fran tillverkaren i en val
forpackad kartong. Om du upptacker att maskinen
ar skadad vid leverans kontakta oss. Nar alla delar
har plockats upp ur kartongen boér du ha:

+ Spindel

+ Skjutbord

+ Skydd

* Matare

* Maskinen

Det mesta av maskinen har monterats pa fabriken,
men vissa delar maste monteras eller installeras
efter leverans. Installera enligt instruktionerna som
kommer héar.

4.2 Installera skédrverktygen

Installera verktyget pa spindeln. Se till att verktyget
inte kommer i kontakt med bordet nar spindeln
lutar.

Risk for personskada!

Tank pa att alltid vrida verktyget fér hand innan du
startar maskinen for att vara saker pa att det ar pa
plats och fungerar ordentligt.



1.

Lagg bordsringen platt i bordsskivan. Nar
bordsringen ar monterad, ska den inte sticka ut
over bordsytan for att arbetsstycket ska kunna
skjutas smidigt over ytan.

Placera formverktyget med spindelringen pa
spindeln och sakra lasflansen med insexbult
M12x25. Se figur 1.

Justera formverktygets hojd pa axeln med
hjalp av annan tjocklek spindelring eller ringar.
Tjockleken pa spindelringen ar 30, 25, 15, 10, 5,
2&1 mm.

Lar kdnna din maskin

WoOoNoos~wN =

Maskin

Ratt for att justera spindelhgjd
Spindel tilt ratt
Spindelhastighetsvisning
Backstromstallare
Huvudstrombrytare (utan spanning)
Spindel tiltlas

Tabell

Skydd

10.
11.
12.
13.
14.
15.

17.

Figure 1

Re

Dammutlopp

Matare

Matningsrulle
Skjutbord

Skjutbord (hjalpmedel)
Regel

. Teleskopiskt ror

Arbetsstycksklamma




4.3 Installera skyddet

1.

Placera det sakrare skyddet 6ver de gangade
halen pa bordet.

Figure 2
Safer guard

Ratchet lever
/

Fence extrusion

2. Sattin sparrhandtaget M8x150 med en 8 mm

W

stor bricka i skyddet enligt figur 2, och tra
sparrspaken medurs for att fasta vid bordet.
Skjut in stangsprutningen och sakra den.

For att rikta in stangsprutningen, justera det
ena eller bada stoden sa att de ligger néara
varandra. Kontrollera inriktningen enligt figur 3.

Figure3

4.4 Installera mataren

1.

Satt in matningsarmen i matarbasen och sakra
den med startskruv M8x25.

2. Placera mataren och "anti-kickback” pa

matningsarmen och sakra den.

Figure 4

Stari@crew
- A
5

Feed roller

ass’y Feeder arm

Anti-kickback
ass’y

Justering och drift

0BS Las bruksanvisningen fére montering och
anvandning. Bekanta dig med maskinen och dess
funktion innan du paborjar nagot arbete. Allvarlig
personskada kan uppsta om sdkerhets- eller
driftsinformation inte forstas eller foljs.

5.1 Hastighetsandringar

Denna maskin ar utrustad med ett kilremssystem
som styr hastigheterna. Sa har andrar du
spindelhastigheter:

1. Koppla ur maskinen.

2. Lossa de tva startskruvarna M6x30 och 6ppna
luckan till maskinhuset.
Lossa insexskruven M12x40 (a) med
insexnyckeln, dra ut motorns spannhandtag (b).

Figure 5

4. Valj onskad hastighet. Det finns fyra varvtal:
1800 varv / min, 3000 varv / min, 6000
varv / min, 9 000 varv / min. Figur 6 visar
rempositionerna for varje tillganglig hastighet.

9000 rpm
6000 rpm

3000 rpm
1800 rpm

Speed Chart Figure 6

5. Rikta in remmen langs lampliga remskivor.

6. Skjut upp motionsspaken (b) och dra at
insexbulten (a). Nar baltet ar ordentligt spant
bor det vara cirka 1/4” bojning i mitten av baltet
nar du trycker pa det med mattligt tryck.

7. Dra at alla justeringsbultar.

8. Snurra remskivan for hand for att sakerstalla
korrekt sparning.

9. Stang luckan.



5.2 Byt kilrem voltutlosare)- inte omkopplaren. Denna maskin ar

Se beskrivning ovan. utrustad med en FORWARD/REVERSE-omkopplare
enligt figur 9. | manga fall kommer du ha behova av
att vanda skaret och vanda roteraren.

0BS Innan du vrider pa omkopplaren maste du
stanga av strommen och vanta tills maskinen star
stilla.

5.3 Justera spindelns hdjd

Varning Innan du utfér denna justering maste du
forst stanga av strommen.

1. Lossa spindelhojdslaset (a).

2. Setill bordet ar rent.

3. Flytta spindeln uppat eller nedat med
spindelhéjdsratten (b) tills 6nskad position har
uppnatts.

For att hoja = vrid moturs
For att sanka = vrid medurs
4. Fast spindelhojdslaset (a).

Figure 9

Main switch

Reversing switch

Backomkopplaren svanger at vanster, maskinen
gar i framatlage och spindeln gar moturs.
Vaxelomkopplaren svanger at hoger, maskinen
kors i backlage och spindeln gar medurs.

5.4 Spindellutningsinstéllning 5.6 Stédjustering

Varning Innan du gor denna justeringen maste

.. .. 3 Stodet ar ett tvadelat justeringssystem. Varje stod
strommen forst stdngas av.

ar sjalvstandigt justerbart for att kompensera for

1. Lossa spiqdelavfasningsléset (a). olika skartjocklekar och speciella frasapplikationer.
Lossa = vrid moturs Sa hér justerar du stodet:
Llas = vrid rc?eld”frs . d 1. Lossa ldshandtaget (Skruv M8x25 a).

2. Flytta spindelavfasningen me 2. Vrid spindellasets installningsratt (b) tills stodet

spindellutningsratten (b) tills 6nskad position
har uppnatts.
Till hoger = dra at vanster
Till vanster = dra at hoger
3. Sakra spindelns tiltlas (a).

ar installt i onskat lage.
3. Dra at lashandtaget.
O0BS Innan du utfér denna justering maste du vénta
tills spindeln och frasverktyget stannar.

a

T

ﬁ EPH |

{E Figure 10

Figure 8 5.7 Justera matningsrullen
Varning For att utfora denna justering maste du

5.5 Rotering forst stanga av strommen.
0BS Kontrollera alltid rotationsriktningen innan du 1. Lossa skruven M8x25 (a) och (b).
paborjar nagon frasning. 2. Flytta matningsrullen ovanfor arbetsstycket.
Notera Denna maskin var avsedd att startas 3. Las skruven M8x25 (a) vid matningsrullen pa

och stoppas med huvudstrémbrytaren (utan arbetsstyckets mittlinje.



4. Las skruven M8x25(b) vid rullen sa néra Dammuppsamling

arbetsstycket som mojligt. Om frasmaskinen anvénds inomhus maste
5. Lossa skruven M8x25(c) och (d). den anslutas till en dammsugare med Iamplig
6. Floytta anti-kickback-plattan néra arbetsstycket. kapacitet, dvs med en minsta flodeshastighet p&
7. Las skruven M8x25 (c), gor plattan 5-10 mm 20 mtr/sek. Anslutning bor géras med en flexibel
ovanfdr arbetsbordet. sugslang med 100 mm nominell diameter.

8. Las skruven M8x25 (d), sa att plattan &r sa néra
arbetsstycket som mojligt.

Kopplingsschema

Elmotorn ar konstruerad for driftslaget S6 40%.
Motorn ar utrustad med ett termiskt skyddssystem,
darfor stangs motorn av automatiskt vid
overbelastning. Motorn kan slas pa igen efter en
nedkylningsperiod som kan variera.

Varning Elektriska anslutningskablar kan fa
isoleringsskador.

Kontrollera de elektriska anslutningskablarna
regelbundet for skador. Se till att kabeln ar
frankopplad fran elndtet nar du kontrollerar den.
Elektriska kablar maste fungera enligt gallande
foreskrifter.

Figure 11

5.8 Slipning L
Varning Utfér denna operation vid 1800 varv /
min. spindelhastighet. [ :

B MAIN SWITCH >—
1. Ta bort sdkerhetsskyddet och matarrullen. KJD17B-16! —L !
2. Justera spindeln till hdgsta lage. )[; -4+
3. Satti sliptrumman (a) i sliphylsan (b). R Y I B
4. Placera stddskivan (c) och sliptrumman pa REYEESNG zh N R
spindeln.

5. Fastlasflansen (d) med insexbult M12x25 (e).

Figure 12

Iioy)-

b
(
¥

Underhall

Varning Stang alltid av motorn och dra ur
kontakten fran stromforsorjningen fére underhalls-
och rengoringsarbeten.

Innan anvandning

1. Se till att avstandet ar 3-8 mm, mellan
frasmaskinen och stodet samt mellan
frasmaskinen och bordet.

2. Kontrollera att stromkabeln och kontakten ar hel.



Allmént underhall Diagram & reservdelslista

Kontrollera foljande forhallanden och reparera eller
byt ut vid behov.

Losa fastbultar.

Sliten strombrytare.

Slitna eller skadade sladdar och kontakter.
Skadad kilrem.

Alla andra tillstand som kan férsamra den
sakra driften av maskinen.

apLN -~

Bord

Se till att bordet underhalls med jamna mellanrum
for att sdkerstalla dess funktion.

Rengdring och smirjning

« Ta bort materialet som &ar applicerat pa
maskinen for transport och forvaring.

« Anvand inte I6sningsmedel, fortunnare eller
andra rengoringsmedel som kan frata pa
lacken pa maskinen. Folj specifikationerna och
anvisningarna for rengdringsmedlet.

+  Smorj alla ljusa maskindelar med icke-fratande

smorjolja.

Kilrem 1. Spindelaxel

. 0 Lo 2. Spindelring ®50x30x30mm
Undvik att fa fett eller olja pa kilremmen eller 3. Spindelring ®50x30x10mm
remskivorna. Kontrollera att kiremmen har korrekt 4' Skarverktyg
spanning och sakerstall dess skick regelbundet. Om 5' Lasflans
remmen inte &r hel sa ska den bytas ut till en ny. 6. Insexskruv M12x25

i 7. Insexnyckel 10mm

Underhallsschema 8. Spindelring ®50x30x20mm
Underhall maskinen regelbundet for att bevara 9. Spindelring ®50x30x10mm
funktionerna och for att kunna uppratthélla en 10. Spindelring ®50x30x5mm
saker drift.
* Bord och glas
* Stod

Efter varje 5 timmars anvandning, rengér och olja:
+ Spindelkolonn och patron

« Forskjutna justeringsmekanismer pa stodet

+ Alla drivenheter och vaxlar

* Byt kilrem en gang om aret.



Felsidkning

Innan felsdkning eller underhallsarbete genomfor alltid féljande:
1. Stang av maskinen

2. Dra ur stromkabeln

3. Vanta till att spindeln har stannat.

Problem Orsak Ldsning
Spanningen fran kallan &r lag. Begar en spanningskontroll fran
Strombrytaren ar defekt. elbolaget.
Kretsen ar overbelastad med Lat motorn kontrolleras /
apparater, lampor eller annan repareras.

Motorn &r langsam eller svag.

elektriskt driven utrustning.

Byt strombrytaren.

Anvand inte andra apparater eller
eldriven utrustning pa samma
krets nar du anvander maskinen.

Motorn Overhettas.

Motorn ar overbelastad.

Begar en spanningskontroll fran
elbolaget.

Vid frasning branner skaret
arbetsstycket eller motorn
stannar.

Trubbigt frasverktyg.
Arbetsstycket ar skevt.

Slipa eller byt ut frasverktyget. Byt
ut arbetsstycket.

Fas- och hojningshandtag ar
svara att justera.

Damm har samlats pa inuti enheten.

Rengdr och smor;j.

Spindeln sanks eller hojer inte.

Lashandtaget ar inte helt lossat.
Hojdlashandtaget ar inte helt
frigjort.

Lossa avfasningslashandtaget
helt.
Lossa hojdlashandtaget helt.

Spindelformaren vibrerar for
mycket.

Golvytan ar ojamn.
Kilremmen ar skadad.
Frasverktyget ar skadat.
Losa bult, skruvar, muttrar.

Justera om nivelleringsfotterna.
Byt ut kilremmen.

Byt ut frasverktyget.

Dra at all delar.

Maskinen startar inte.

Motorsladden &r inte ansluten.
Kretssakring har gatt.
Kretsbrytaren har 16st ut.
Motorsladd eller strombrytare ar
skadad.

Anslut motorkabeln till eluttaget.
Byt ut sakring.

Aterstall strombrytaren.

Lat motorsladden eller
strombrytaren bytas ut.

Strombrytaren fungerar inte.

Strombrytarkontakterna ar
utbranda.

Kondensatorn ar defekt.
Kabelanslutningarna ar |6sa eller
skadade.

Byt strombrytaren.
Byt kondensatorn.
Lat kabelanslutningarna
kontrolleras / repareras.

Motorn stannar och sakringar
gar ofta.

Motorn ar Overbelastad.
Sakringar eller strombrytare ar
felaktiga eller defekta.
Arbetsstycket matas for snabbt.

Mata arbetsstycket langsammare.
Byt ut sakringar eller strombrytare.

Motorn stannar, sla ut sakringar
eller 16s ut strombrytare.

Motorn ar Overbelastad.
Sakringar eller strombrytare ar
felaktiga eller defekta.
Arbetsstycket matas for snabbt.

Begar en spanningskontroll fran
elbolaget.

Byt ut sakringar eller strombrytare.
Mata arbetsstycket langsammare.

Spindelformaren ar bullrig nar
den kors.

Motorn ar 10s eller defekt.

Lat motorn kontrolleras/repareras.




EG FORSAKRAN OM OVERENSSTAMMELSE

2014/30/EU (EMC), 2006/42/EC (MD)
ORIGINAL DEKLARATION

Vi, tillverkaren

Foretag: Verktygsboden Erfilux AB
Adress: Kallbdcksrydsgatan 1, SE-507 42 Boras, Sweden
Telefon: +46-33-2026 53

intygar att konstruktion och tillverkning av denna produkt marknadsférd under varumirket PELA

Maskin: Vertikalfrasmaskin tiltbar
Typbeteckning: WS1000TA
Artikelnummer: 532466

foljer alla relevanta bestimmelser i enlighet med 2014/30/EU (EMC) och 2006/42/EC (MD).

For att tillm&tesgd ovan namnt direktiv har féljande harmoniserade standarder anvénts:

Standard:
EN 55014-1:2017+A11 EN 55014-2:2015 EN [EC 61000-3-2:2019
EN 61000-3-3:2013+A1 EN ISO 19085-1:2017 EN 60204-1:2018

EN I1SO 12100:2010

Notified body: TUV Rheinland LGA Products GmbH

Adress: TillystraBe 2 90431 Nirnberg. Country: Germany
ID-nummer: 0197

Certifikatsnummer: AE 50469075 001

Denna produkt var CE markt ar: 2021

Person som dr behdrig att stdlla samman den tekniska dokumentationen, och ir etablerad i
Europeiska gemenskapen:

Namn: Lars Edwardsson
Adress: Kallbdacksrydsgatan 1, SE-507 42 Boras, Sweden

Denna deklaration géller uteslutande for produkten i det utférande den placerades p& marknaden
och exkluderar komponenter som tillférs nu och/eller vid senare tillfille av slutkunden.

Stad och land: Boras, Sverige Datum: 12/10/2021
— p S ¢
’\._ﬁ_ o e ‘,7”7“_::-)—:5’—-?:75—‘“:‘; E - S

Namn: Ted Berglund

Befattning: Inkdpskoordinator

VERKTYGSBODEN




Contact

PELA Tools

Solangsvagen 13

SE-513 70 Boras

Phone: 033-202650

E-mail: order@pelatools.com

Environmental protection/
Scrapping

Recycle any unwanted material,

do not throw it in the household
rubbish. All machines, accessories
and packaging must be sorted and
left at a recycling center and disposed
of in an environmentally friendly manner.

Specification

MOtOr POWET. . ... .o, 2800
Motor speed. ... R.PM. 2800
Motor Protection. ... Thermal link
Tablesize . ... 1000x360 mm
Table height ... 900 mm
Spindle diameter............................ 30mm
Spindletravel ... 100 mm
Table opening................cccocooovvoeeee . 200 mm
Tabletilt ... -5°+4°
Table ring.............o.ocoooiieeeeeeee . 200 mm
Tool diameter Max.. ... 180 mm
Speed. ... 1800/3000/6000/9000 R.PM.
Suction nozzle 100 mm

Safety instructions

Warning: For your own safety read instruction
manual before operating this equipment.

2.1 Safety Instructions For Power Tools

1. Keep guards in place and in working order.

2. Remove adjusting keys and wrenches. Form the
habit of checking to see that keys and adjusting
wrenches are removed from the tool before
turning on.

3. Keep work area clean. Cluttered areas and
benches invite accidents.

4. Never use in dangerous environment. Do not
use power tools in damp or wet locations, or
where any flammable or noxious fumes may
exist. Keep work area well lighted.

5. Keep children and visitors away. All children
and visitors should be kept a safe distance
from work area.

6. Make the workarea childproof with padlocks,
master switches, or by removing starter keys.

7. Never force tool. It will do the job better and
safer at the rate for which it was designed.

8. Use the right tool. Do not force tool or

10.

11.

12.

13.

14.

15.

16.

17.

18.

19.

20.

21.

attachment to do a job for which it was not
designed.

Use proper tension cord. Make sure your
extension cord is in good condition. Conductor
size should be in accordance with the
amperage rating listed on the motor or tool
nameplate. An undersized cord will cause a
drop in line voltage resulting in loss of power
and over- heating. Your extension cord must
also contain a ground wire and plug pin. Always
repair or replace extension cords if they
become damaged.

Wear proper apparel. Do not wear loose
clothing, gloves, neckties, rings, bracelets, or
other jewelry which may get caught in moving
parts. Non-slip footwear is recommended. Wear
protective hair covering to contain long hair.
Always use safety glasses. Also use face or
dust mask if cutting operation is dusty.
Everyday eyeglasses only have impact resistant
lenses, they are NOT safety glasses.

Secure work. Use clamps or a vise to hold work
when practical. It is safer than using your hand
and frees both hands to operate the tool.

Never overreach. Keep proper footing and
balance at all times.

Maintain tools with care. Keep tools sharp and
clean for best and safest performance. Follow
instructions for lubricating and changing
accessories.

Disconnect tools before servicing and changing
accessories, such as blades, bits, cutters, and
the like.

Reduce the risk of unintentional startnig. Make
sure switch is in off position before plugging in.
Use recommended accessories. Consult the
owner’'s manual for recommended accessories.
The use of improper accessories may cause
risk of injury.

Check damaged parts. Before further use of
the tool, a guard or other part that is damaged
should be carefully checked to determine that

it will operate properly and perform its intended
function. Check for alignment of moving parts,
binding of moving parts, breakage of a guard or
other part that is damaged should be properly
repaired or replaced.parts, mounting, and any
other conditions that may affect its operation.
Never leave tool running unattended turn power
off. Do not leave tool until it comes to a
complete stop.

Never use the machine under the influence. of
alcohol, drugs, or when tired.

Never allow unsupervised or untrained
personnel to operate the machine. Make sure
any instructions you give in regards to the
operation of the machine are approved, correct,
safe, and clearly understood.



2.2 Additional Safety Instructions For Spindle
Moulder

Warning: Like all power tools, there is danger
associated with spindle moulder. Accidents are
frequently caused by lack of familiarity or failure to
pay attention. Use this tool with respect and
caution. If normal safety precautions are
overlooked or ignored, serious personal injury may
occur.

Caution: No list of safety guidelines can be
complete. Every work environment is different.
Always consider safety first, as it applies to your
individual working conditions. Use this and other
machinery with caution and respect. Failure to do
so could result in serious personal injury, damage
to equipment or poor work results.

1. Never allow your hands to come within 12
inches of the cutters. Never pass your hands
directly over or in front of the cutter.

2. Blind cut whenever possible. This keeps the
knives on the underside of the workpiece and
provides a distance guard for the operator.

3. When shaping contoured work and using a rub
collar, NEVER start out at a corner. See the “Rub
Collar” instructions further on in the manual.

4. With the machine unplugged, always rotate the
spindle by hand with any new setup to ensure
proper cutter clearance before starting the
machine.

5. Do not shape stock shorter than 12 inches
without special fixtures or jigs. Where practical,
shape longer stock and cut to size.

6. Never attempt to remove too much material in
one pass. You are far more likely to enjoy safer
and higher quality results if you allow the cutter
to remove material in multiple passes.

7. The danger of kickback is increased when the
stock has knots, holes, or foreign objects in it.
Warped stock should be run through a jointer
before attempting to run it through a shaper.

8. Keep the unused portion of the cutter below the
table surface.

9. The use of push sticks as safety devices in
some applications is smart; in others it can
be quite dangerous. If the push stick comes in
contact with the cutter on the end grain, it can
fly out of your hand like a bullet—potentially
causing serious injury. We recommend using
some type of fixture, jig, or hold-down device
as a safer alternative. Always use the guard as
described in the manual.

10. Never force materials through the shaper. Let
the cutters do the work. Excessive force is like-
ly to result in poor cutting results and will cause
dangerous kickback conditions.

11. Always ensure that the cutters, fence, and
spindle elevator knob have been tightened

properly before beginning any operation.

12. Always feed the work toward the cutters in the
direction opposite of the cutter rotation. Also,
using and maintaining a sharp cutterhead will
greatly reduce the chance of kickback.

13. Never reach behind the cutter to grab the work-
piece. Your hand may suddenly be pulled into
the cutter in the event of a kickback.

14. If any time you are experiencing difficulties
performing the intended operation, stop using
the spindle moulder! Then contact our service
department or ask a qualified expert how the
operation should be performed.

2.3 Site Considerations
Working Clearances

Working clearances can be thought of as the
distances between machines and obstacles that
allow safe operation of every machine without
limitation. Consider existing and anticipated
machine needs, size of material to be processed
through each machine, and space for auxiliary
stands and/or work tables. Also consider the
relative position of each machine to one another
for efficient material handling. Be sure to allow
yourself sufficient room to safely run your
machines in any foreseeable operation.

Lighting and outlets

Lighting should be bright enough to eliminate
shadow and prevent eye strain. Electrical circuits
should be dedicated or large enough to handle
combined motor amp loads. Outlets should be
located near each machine so power or extension
cords are not obstructing high-traffic areas. Be sure
to observe local electrical codes for proper installa-
tion of new lighting, outlets, or circuits.

Warning Read the manual before assembly and
operation. Become familiar with the machine and
it's operation before beginning any work. Serious
personal injury may result if safety or operational
information is not understood or followed.



Get to know your machine

Machine housing

Spindle height adjust handwheel
Spindle tilt handwheel

Spindle speed display

Reversing switch

Main switch (No-volt release)
Spindle tilt lock

Table

Safer guard

WoOoNoo~wN =

Assembly

4.1 Unpacking

The spindle moulder is shipped from the
manuafacturer in a carefully packed carton. If you
discover the machine is damaged, you will need
to file a freight claim. Save the containers and all
packing materials. If you need assistance
determining, please contact our customer service.
After all the parts have been removed from the
packaging, you should have:

« Spindle Moulder Machine Housing Ass'y

« Sliding table (assistant) & hardware (1 bag)
« Safer Guard Ass'y

* Feeder Ass'y

* Tools & Hardwares

Most of your spindle moulder has been assembled
at the factory, but some parts must be assembled
or installed after delivery. We have organized the
assembly process into steps.

10. Dust outlet

11. Feeder ass'y

12. Feed roller

13. Sliding Table

14. Sliding Table (assistant)
15. Composite rules

16. Telescopic pipe

17. Workpiece clamp

Please follow along in the order presented in this
section.

4.2 Installing the Cutting Tools

Install tool on the spindle as low as possible. It
should turn freely in the lowest spindle position.
Make sure that tool does not make contact with
the table ring or fence extrusion when the spindle
tilted.

Danger of personal injury!

Form the habit of turning tool by hand before
switching machine on to be sure tool runs clear.

1. Lay the table ring flat into table plate. The table
ring when mounted, should not stand out over
the table surface, in order to allow workpiece
to be pushed smoothly over the table surface.
When doing milling work with the raising mill,
take the table ring out of the table part.

2. Position the moulding tool with the spindle ring



onto the spindle and secure the lock flange
with Allen bolt M12x25. See Figure 1.

Figure 1

TG

3. Adjust the moulding tool height on shaft, using
other thickness spindle ring or rings. The
thickness of spindle ring is 30, 25,15, 10, 5,2 &
T mm.

4.3 Installing the Safer Guard

1. Place the safer guard over the threaded holes
on the table.

Figure 2

Safer guard
Ratchet lever
phbinch

Fence extrusion

2. Insert the ratchet lever M8x150 with a 8mm
large washer into the safer guard as shown in
Figure 2, and thread the ratchet lever clockwise
to secure to the table.

3. Slide the fence extrusion onto the fence
extrusion carriage, and secure it.

4. To align the fence extrusion, adjust one or both
fence so they are in close alignment. Check
the alignment with a straightedge as shown in
Figure 3.

Figure3

4.4 Installing the feeder ass’y

1. Insert the feeder arm into feeder base and
secure it with startype screw M8x25.

Stad@crew

Figure 4
Feed roller

ass’y Feederarm

Anti-kickback
ass’y

2. Place the Feeder Ass'’y and Anti-kickback Ass'y
onto the Feeder Arm and secure it.

Adjustment & operation

Caution Read the manual before assembly and
operation. Become familiar with the machine and
its operation before beginning any work. Serious
personal injury may result if safety or operational
information is not understood or followed.

5.1 Speed Changes

This machine is equipped with a V-belt drive
system that controls the speeds. To change
spindle speeds:

1. Unplug the machine.

2. Loosen the two Startype Screw M6x30, open
the Machine Housing Door.

3. Loosen the Allen Bolt M12x40(a) with allen
wrench, Pull the Motor Tension Lever(b) out.

Figure 5

4. Select the desired speed. There are four
speeds: 1800 R.PM.,, 3000 R.PM., 6000 R.PM,,
9,000 R.PM. Figure 6 shows the belt positions
for each available speed.



I:IFI:I I_I
—

9000 rpm
— —

ﬁ 6000 rpm
ST 3000m

1800 rpm

Speed Chart Figure 6

5. Align the belt along the appropriate pulley
grooves.

6. Push up the Motor Tesion Lever(b) and
tighten the Allen Bolt(a). When the belt is
properly tensioned,there should be
approximately 1/4” of deflection in the center
of the belt when you press it with moderate
pressure.

7. Tighten all the adjusting bolts.

8. Spin the pulley by hand to ensure proper
tracking.

9. Close the door.

5.2 Replace V-belt
See the description above.

5.3 Adjust the height of Spindle
Warning First switch off the power.

1. Loosen the Spindle Height Lock(a).

2. Make sure the fence & table cleaning is
secured with the milling tool.

3. Move the spindle up or down with the Spindle
Height Handwheel(b) until the desired position
is obtained.

To raise = turn counter-clockwise
To lower = turn clockwise
4. Secure the Spindle Height Lock(a).

5.4 Spindle Tilt Setting

Warning. First turn off the power. Using the Tilting
table ring!

1. Loosen the Spindle Bevel Lock(a).
To loosen = turn counter-clockwise
To lock = turn clockside

2. Make sure the fence & table cleaning with
milling tool. And sesure that if the spindle tilted,
it can touch the fence and table ring.

3. Move the spindle bevel with the Spindle
Tilting Handwheel(b) until the desired position
is obtained.

To right = turn leftside
To left = turn rightside
4. Secure the Spindle tilt Lock(a).

L )
T J fo  oH O\

Figure 8

5.5 Rotation

Caution Always check the direction of cutter
rotation before beginning any milling operation.

Notice This machine was designed to be started
and stopped with the Main Switch (No-volt
Release)—not the reversing switch.

This machine is equipped with a FORWARD/
REVERSE switch as shown in Figure 9. In many
instances, you will find it necessary to flip the
cutter over and reverse cutter rotation. Whenever
possible, mount the cutter so the board is milled on
the bottom side. This method does a better job and
is safer for the operator.

Caution Before turning the Reversing Switch, you
must switch off the power and wait the machine
standstill.

Figure 9

Main switch

Reversing switch



The reversing switch turns left, the machine is
running at forward mode, the spindle is running
counter-clockwise. The reversing switch turns right,
the machine is running at reverse mode, the
spindle is running clockwise.

5.6 Fence adjustment

The fence is a two-piece adjusting system. Each
fence is independently adjustable to compensate
for different cutting thicknesses and special milling
applications. To adjust the fence:

1. Loosen the fence lock handle(Startype Screw
M8x25 a).

2. Turn the Spindle Latch Setting Knob(b) until the
fence is set to the desired position.

3. Tighten the fence lock handle.

Caution Perform this adjustment, must wait the

spindle and milling tool standstill.

Figure 10
1

5.7 Adjust the Feed Roller

Warning Perform this adjustment must switch off
the power first.

1. Loosen the Screw M8x25(a) and (b).

2. Move the Feed Roller above the workpiece.

3. Lock the Screw M8x25(a), make feed roller on
the center line of workpiece.

4. Lock the Screw M8x25(b), make

secure the roller as close as possible to

workpiece.

Loosen the Screw M8x25(c) and (d).

Move the Anti-kickback Plate near the

workpiece.

7. Lock the Screw M8x25(c), make the Plate is
5-10mm above work table.

8. Lock the Screw M8x25(d), make the plate is as
close as possible to the work piece.

ow

Figure 11

5.8 Sanding

Warning Perform this operation at 1800 R.PM.
spindle speed.

1. Remove the Safer Guard and Feed Roller.

2. Adjust the spindle to Highest Position.

3. Insert the Sanding Drum(a) to Sanding
Sleeve(b).

4. Place Support Disc(c) and Sanding Drum Ass'y
onto spindle.

5. Secure the Lock Flange(d) with Allen Bolt
M12x25(e).

Figure 12

Dust collection

This spindle moulder is operated indoors, it needs
to be connected to a dust collector of suitable
capacity, i.e. having a minimum flow rate of 20 mtr/
sec. Connection should be made with a flexible
suction hose of 100mm nominal diameter.

Wiring diagram

The electric motor is designed for the S6 40%
operating mode. And the motor is equipped with

a thermal protect system, therefore the motor is
automatically switched off in the event of an
overload. The motor can be switched on again after
a cooling down period that can vary.

Warning Electrical connection cables often suffer
insulation damage. Such defective electrical
connection cable must not be used as the
insulation damaged makes them extremely
hazardous.

Check electrical connection cables regularly for
damage. Make sure the cable is disconnected from
the mains when checking. Electrical connection
cables must comply with the regulations applicable
in your country.



L shot of light oil.

N
PE V-Belt
MAIN SWITCH | LY Avoid getting grease or oil on the V-belt or pulleys.
KJD17B-16§ ) / / Check the V-belt, as part of a monthly inspection
N I A A A V] for proper tension and belt condition. Cracking and
REVERSIN‘_G ____________________ glazing could result in belt failure. Replace the belt
SWiTcH ZH a n if such conditions appear.

Schedule

Regularly blow out air vents with compressed air
and keep the exhaust port clear. Always wear a
dust mask during this operation. For every 1 hour
of use, clean and wipe down with light grease:

* Table and miter gauge slide

* Fence faces

For every 5 hours of use, clean and oil:

« Spindle column and cartridge

- Offset adjustment mechanisms on fence
« All worm drive and other gears

Once a year, replace the V-belt.

-0

Maintenance

Warning Always switch off the motor and
disconect the plug from the power supply prior to
any maintenance and cleaning work.

Diagram & partslist

Before operation:

1. Visual check distance which is 3-8mm, between
the milling tool and fence extrusion, between
milling tool and table.

2. Visual check of power cable and power cable
plug for damage; if necessary have damage
parts replaced by a qualified electrician.

General maintenance:

Check for the following conditions and repair or
replace when necessary.

Loose mounting bolts.

Worn switch.

Worn or damaged cords and plugs.

Damaged V-belt.

Any other condition that could hamper the safe
operation of this machine.

Tahle
Tables can be kept rust-free with regular

abrwnN =

. Spindie shart

1
applications of light grease. 2. Spindle ring ®50x30x30mm
3. Spindle ring ®50x30x10mm
Lubrication 4. Cutting tool
. . ) 5. Lock flange
The only parts on this machine that require 6. Allen bolt M12x25
periodic lubrication are the ways where the 7 Allen wrench 10mm
cartridge slide rides on the machine housing and 8. Spindle ring ®50x30x20mm
where the worm gear and bushing are located. 9. Spindle ring ®50x30x10mm
Use a light grease or anti-seizing compound on the 10. Spindle ring ®50x30x5mm

ways and worm gear, and give the shaft mount a



Trouble shooting
Before carrying out any fault service or maintenance work always:

1. Switch machine OFF

2. Unplug power cable
3. Wait for spindle moulder to come to standstill.

Problem

Cause

Solution

Motor is slow or weak.

Voltage from source is low.
Windings are burned out or open.
Power Switch is defective.
Circuit is overloaded with
appliances, lights, or other
electrically powered equipment.

Request a voltage check from
local power company.

Have the Motor checked /
repaired. Have the Power Switch
replaced.

Do not use other appliances or
electrically powered equipment on
the same circuit when using the
Table Saw.

Motor overheats.

Motor is overloaded.
Dull milling tool.

Request a voltage check from the
local power company.
Replace the milling tool.

When milling, the cut burns the
work-piece, or stalls the motor.

Milling tool is dull. Work-piece is
warped.

Sharpen or replace the milling
tool. Replace the work-piece.

Bevel & Height Handles are

hard to turn.

Dust has collected on the
mechanisms inside the base.

Clean and lubricate the
mechanisms inside the base.

The spindle does not bevel or
does not go lower or higher.

Bevel Lock Handle is not fully
released. Height Lock Handle is not
fully released.

Fully release the Bevel Lock
Handle. Fully release the height
Lock Handle.

Spindle moulder vibrates

excessively.

Floor surface is uneven. V-belt is
damaged.

Milling tool is damaged. Loose bolt,
Screws, Nuts.

Readjust the Leveling Feet.
Replace the V-belt. Replace the
milling tool. Tighten all
Hardware.

Spindle moulder does not start.

Motor Cord is not plugged in. Circuit
fuse is blown.

Circuit breaker is tripped.

Motor Cord or Switch is damaged.

Plug in Motor Cord to volt
electrical outlet.

Replace circuit fuse.

Reset circuit breaker.

Have the Motor Cord or Switch
replaced.

Power Switch does not operate.

Power Switch contacts are burned
out. Capacitor is defective.

Wiring connections are loose or
damaged.

Have the Power Switch replaced.
Request a voltage check from the
local power company.

Have the Capacitor replaced.
Have the wiring connections
checked / repaired.

Fuses or circuit breakers open

frequently.

Motor is overloaded.

Fuses or circuit breakers are wrong
size or defective.

Dull milling tool.

Power Switch is defective.

Feed work-piece more slowly.
Replace fuses or circuit breakers.
Replace the milling tool.

Have the Power Switch replaced.

Motor stalls, blows fuses, or
trips circuit breakers.

Motor is overloaded.

Dull milling tool.

Fuses or circuit breakers are wrong
size or defective.

Feeding work-piece too rapidly.

Request a voltage check from the
local power company.

Replace the milling tool.

Replace fuses or circuit breakers.
Feed work-piece more slowly.

Spindle moulder is noisy when

running.

Motor is loose or defective.

Have the Motor checked/repaired.




EU Declaration of Conformity

2014/30/EU (EMC), 2006/42/EC (MD)
ORIGINAL Declaration of conformity

We, the manufacturer

Company: Verktygsboden Erfilux AB
Address: Kallbdacksrydsgatan 1, SE-507 42 Borads, Sweden
Telephone number: +46-33-2026 53

Declare under our sole responsibility that the product

Machine: Spindle Moulder
Type designation: WS1000TA
Iltem number: 532466

fulfils all relevant provisions of the 2014/30/EU (EMC) and 2006/42/EC (MD).

To show compliance with the above Directives the following harmonized standards have been
applied:

Standards:
EN 55014-1:2017+A11 EN 55014-2:2015 EN IEC 61000-3-2:2019
EN 61000-3-3:2013+A1 EN ISO 19085-1:2017 EN 60204-1:2018

EN 1SO 12100:2010

Notified body: TUV Rheinland LGA Products GmbH

Address: Tillystralle 2 90431 Niirnberg. Country: Germany
ID-number: 0197

Certificate number: AE 50500366 0001 BM 50496437 0001

This product was CE marked year: 2021

Person authorized to compile the technical file:
Namn: Lars Edwardsson
Adress: Kallbacksrydsgatan 1, SE-507 42 Boras, Sweden

This declaration relates to the machinery in the state in which it was placed on the market, and
excludes components which are added and/or operations carried out subsequently by the final user.

City and Country: Boras, Sverige Date: 12/10/2021
/"‘—_—;___7 == __:_ ﬂ___,_,.._.___o
. e
Name: Ted Berglund
Position: Purchasing coordinator

VERKTYGSBODEN




Kontaktinformasjon

Verktygsboden Erfilux AB
Kallbacksrydsgatan 1

SE-507 42 Boras

Telefon: 033-202650

E-post: info@verktygsboden.se

Miljevern/ avfallshandtering

Gjenvinn ugnsket materiale.

Det skal ikke kastes sammen med
husholdningsavfallet. Alle maskiner,

alt tilbehgr og all emballasje skal sorteres
og leveres til en gjenvinningsstasjon og
kasseres pa en miljgvennlig mate.

A

Spesifikasjoner

Motoreffekt . ... 2800
Motor hastighet. ... o/min 2800
Bordsterrelse ... .1000x360 mm
Bordh@yde, ...l 900 mm
Spindeldiameter....................... 30 mm
Spindel........ 100 mm
Borddpning..............c.cocooooeeee . 200 mm
Bordhelling.............cocoooiiieeeee -5° +4°
Bordring. ... 200 mm
Verktgy diametermaks......................... 180 mm
Hastighet ... ... . 1800/3000/6000/9000 o/min
Munnstytkke ... 100 mm

Sikkerhetsanvisning

Advarsel: For din egen sikkerhet, les
bruksanvisningen fgr du bruker dette utstyret.

2.1 Sikkerhetsanvisning for elektroverktay

1. Hold beskyttelsen pa plass og i god stand.

2. Fjern justeringsngkler og skiftengkler. Gjgr det til
en vane a sjekke at ngkler og justeringsngkler er
fiernet fra verktgyet fgr du starter det.

3. Hold arbeidsomradet rent og ryddig. Rotete
omrader og benker legger til rette for ulykker.

4. Bruk aldri enheten i farlig miljg. Ikke bruk
elektroverktgy pa fuktige eller vate steder, eller
der det kan vaere brannfarlig eller skadelig
damp/gass. Hold arbeidsomradet godt opplyst.

5. Hold barn og besgkende unna. Alle
bespkende skal holdes pa trygg avstand fra
arbeidsomradet.

6. Gjor arbeidsomradet barnesikkert med Ias,
hovedbryter eller ved a fjerne startngkler.

7. Bruk aldri makt pa maskinen. Den vil gjgre
jobben bedre og tryggere hvis den far lov til
a jobbe med tiltenkt hastighet.

10.

12.

13.
14.

15.

16.

17.

18.

19.

20.

21.

Bruk riktig maskin. Ikke tving maskinen eller
tilbehgret til & utfgre en jobb den ikke er
beregnet for.

Bruk riktig strammekabel. Pase at skjgteledning-
en er i god stand. Ledertverrsnittet skal stemme
overens med strgmstyrken som er angitt pa
merkeskiltet til motoren eller verktgyet. En under-
dimensjonert ledning vil fgre til et fall i nettspen-
ningen og fare til strembrudd og overoppheting.
Skjgteledningen ma ogsa inneholde en jordet
ledning og en plugg. Reparer eller skift alltid

ut skjgteledninger hvis de er skadet.

Bruk riktig arbeidstay. Ikke ha pa deg Igstsittende
klzer, hansker, slips, ringer, armband eller andre
smykker som kan sette seqg fast i bevegelige
deler. Vi anbefaler at du bruker sklisikre sko.
Bruk harnett for & beskytte langt har.

. Bruk alltid vernebriller. Bruk ogsa ansikts- eller

stgvmaske hvis det er mye stgv. Vanlige briller
er IKKE vernebriller.

Trygt arbeid. Bruk klemmer eller skruestikke
for & holde fast arbeidsstykket. Det er tryggere
enn a bruke handen.

Sta alltid stedig pa arbeidsplassen.
Vedlikehold maskinen. Hold enheten ren

for best og tryggest mulig yteevne. Fglg
instruksjonene for smgring og bytte av tilbehgr.
Kople fra verktgyet fgr du utfgrer service og
skifter tilbehgr, som kniver, kuttere osv.
Reduser risikoen for utilsiktet start av enheten.
Sarg for at strembryteren er i av-stilling fgr du
kopler enheten til strgm.

Bruk anbefalt tilbehgr. Se bruksanvisningen
for anbefalt tilbehgr. Bruk av feil tilbehgr kan
forarsake skade.

Kontroller skadde deler. Fgr videre bruk av
verktgyet, bgr deksel eller annen del som er
skadet inspiseres ngye for a fastsla at den
fungerer som den skal og utfgrer tiltenkt
funksjon. Sjekk at bevegelige deler er pa linje,
at bevegelige deler er festet, at et skadd deksel
eller andre deler repareres eller skiftes ut pa
riktig mate. Kontroller montering og andre
forhold som kan pavirke funksjonaliteten.

La aldri maskinen veere paslatt uten tilsyn.
Ikke forlat verktgyet for det har stanset helt.
Bruk aldri maskinen hvis du er pavirket. av
alkohol eller rusmidler, eller nar du er sliten.

La aldri noen bruke maskinen uten oppleering
eller tilsyn. Sgrg for at alle instruksjoner du gir
om maskinens funksjon er godkjent, korrekte,
sikre og tydelige. P4 den maten kan arbeidet
utfgres sikkert.



2.2 Ytterligere sikkerhetsanvisninger for den
vertikale fresen

Advarsel: | likhet med alt elektrisk verktgy er det
fare forbundet med maskinen. Ulykker er ofte
forarsaket av manglende fokus. Bruk denne
maskinen med respekt og forsiktighet for a
redusere risikoen for operatgrskade. Hvis vanlige
sikkerhetstiltak blir oversett eller ignorert, kan det
oppsta alvorlig personskade.

OBS: Denne handboken kan ikke dekke alle
sikkerhetsretningslinjer; bruk sunn fornuft nar du
bruker maskinen. Bruk denne og andre maskiner
med forsiktighet og respekt. Unnlatelse av a gjgre
dette kan fgre til alvorlig personskade, skade pa
utstyr eller redusert arbeidsresultat.

1. La aldri hendene komme for naer bevegelige
deler. Fgr aldri hendene rett over eller foran
maskinen.

2. Nar maskinen er koplet fra, ma du alltid rotere
spindelen pa for hand nar du endrer til en ny
innstilling for a sikre riktig klaring fgr du starter
maskinen.

3. Ikke form emner kortere enn 12 tommer uten
spesielle armaturer eller jigger.

4. Prgv aldri & fjerne for mye materiale pa en
gang. Det er langt mer sannsynlig at du far mer
sikre resultater av hgyere kvalitet hvis du lar
kutteren fjerne materiale i flere omganger.

5. Risikoen for tilbakeslag gker nar arbeidsstykket
har ujevnheter eller hull m.m. Forvridd emne bgr
kjgres gjennom en rettehgvel fgr du forsgker a
kjgre det gjennom en fresemaskin.

6. Oppbevar den ubrukte delen av skjaeret under
bordoverflaten.

7. Bruk av trykknapper som sikkerhetsinnretninger
i enkelte jobber er smart, og i andre kan det
veere farlig. Hvis trykkstiften kommer i kontakt
med skjeeret pa endekornet, kan den fly ut
av handen din som et prosjektil og forarsake
alvorlig skade. Vi anbefaler & bruke en eller
annen form for festeanordning, jigg eller
holder som et mer sikkert alternativ. Bruk alltid
beskyttelsen som beskrevet i brukerhandboken.

8. Tving aldri materiale gjennom formeren. La
verktgyet gjgre jobben. Overdreven kraft vil
sannsynligvis fgre til darlige resultater og
forarsake farlige skader.

9. Sgrg alltid for at knivene, beskyttelsen og spin-
dellgfteknotten er skikkelig trukket til fgr bruk.

10. For alltid arbeidet mot knivene i motsatt retning
av fresrotasjonen. Bruk og vedlikehold av et
skarpt skjaerehode vil ogsa i stor grad redusere
risikoen for tilbakeslag.

11. Strekk deg aldri bak skjeeret for & ta tak i
arbeidsstykket. Handen din kan plutselig bli
trukket inn i fresen.

12. Hvis du noen gang har problemer med a bruke
maskinen, slutt & bruke den umiddelbart! Ta
deretter kontakt med vart verksted eller spgr
en kvalifisert ekspert hvordan eventuelle
reparasjoner skal utfgres.

2.3 Arbeidsmiljo
Arbeidsplassen

Sorg for at maskinen plasseres pa et godt sted
med plass rundt slik at arbeidet kan utfgres etter
hensikten.

Lys og stremuttak

Belysningen skal veere sterk slik at gynene

ikke belastes eller at det faller skygger over
arbeidsomradet. Strgmkurser bgr veere tilpasset
eller tilstrekkelig dimensjonert til & handtere
maskinen. Uttak bgr plasseres i naerheten av hver
maskin slik at strgm- eller skjgteledninger ikke
blokkerer omrader med mye trafikk. Sgrg for a fglge
lokale elektriske forskrifter for riktig installasjon av
ny belysning, stikkontakter eller kurser.

Advarsel Les bruksanvisningen fgr montering
og bruk. Gjgr deg kjent med maskinen og dens
funksjon fgr du starter noe arbeid. Det kan fgre
til alvorlig personskade hvis sikkerhets- eller
driftsinformasjonen ikke fglges.

Montering

4.1 Utpakking

Maskinen leveres fra produsenten i en godt
emballert kartong. Oppdager du at maskinen er
skadet ved levering, kontakt oss. Nar alle delene
er tatt ut av kartongen, bgr du ha:

+ Spindel

+ Skyvebord

* Beskyttelse

* Mater

« Maskinen

Det meste av maskinen er montert pa fabrikken,
men noen deler ma monteres eller installeres etter

levering. Installer i henhold til instruksjonene som
kommer her.

4.2 Installer skjareverktpyet

Installer verktgyet pa spindelen. Pass pa at
verktgyet ikke kommer i kontakt med bordet nar
spindelen vipper.

Fare for personskade!

Husk a alltid vri verktgyet for hand fgr du starter
maskinen for & sikre at det er pa plass og fungerer
som det skal.



1.

Plasser bordringen flatt i bordplaten.

Nar bordringen er montert, skal den ikke stikke
ut over bordflaten for at arbeidsstykket skal gli
jevnt over overflaten.

2. Plasser formverktgyet med spindelringen pa

spindelen og fest laseflensen med M12x25
unbrakonbolt. Se figur 1.

3. Juster hgyden pa formverktgyet pa akselen

med en spindelring av annen stgrrelse eller
ringer. Tykkelsen pa spindelringen er 30, 25,
15,10, 5,209 1T mm.

Bli kjent med maskinen din

WoOoNoos~wN =

Maskin

Ratt for & justere spindelhgyden
Spindel tilt ratt

Visning av spindelhastighet
Reverseringsbryter
Hovedbryter (uten spenning)
Spindel tiltlas

Tabell

Beskyttelse

10.
11.
12.

13

14.
15.
16.
17.

Figure 1

Re

Stgvuttak
Mater
Materull

. Skyvebord

Skyvebord (hjelpemiddel)
Skate

Teleskoprgr
Arbeidsstykkeklemme




4.3 Installer dekselet

1. Plasser det mer sikre dekselet over de gjengede
hullene pa bordet.

Figure 2

Safer guard

Ratchet lever
/

Fence extrusion

2. Sett skrallehandtaket M8x150 med en 8 mm
skive inn i dekselet som vist i figur 2, og tre
skrallespaken med urviseren for a feste til bordet.
Skyv inn anleggsforlengeren og fest den.

For a rette inn anleggsforlengeren, juster den
ene eller begge stottene slik at de er naer
hverandre. Kontroller justeringen i henhold til
figur 3.

W

Figure3

4.4 Installer materen

1. Sett matearmen inn i matebasen og fest den
med startskrue M8x25.

2. Plasser materen og "anti-kickback" pa
matearmen og fest den.

Staltwcrew

Figure 4
Feed roller

ass’y Feeder arm

Anti-kickback
ass’y

Justering og betjening

MERK Les bruksanvisningen fgr montering og bruk.
Gjgr deg kjent med maskinen og dens funksjon

for du starter noe arbeid. Alvorlig personskade

kan oppsta hvis sikkerhets- eller driftsinformasjon
ikke blir forstatt eller fulgt.

5.1 Hastighetsendringer

Denne maskinen er utstyrt med et kileremsystem
som styrer hastighetene. For 8 endre
spindelhastigheter:

1. Kople fra maskinen.

2. Lgsne de to startskruene M6x30 og apne
dekselet til maskinhuset.

3. Lgsne unbrakoskruen M12x40 (a) med
unbrakongkkelen, trekk ut motorens
spennhandtak (b).

Figure 5

4. Velg gnsket hastighet. Det er fire hastigheter:
1800 o/min, 3000 o/min, 6000 o/min,
9000 o/min. Figur 6 viser remposisjonene
for hver tilgjengelig hastighet.

+ 0

-~

=
=
e
—

Speed Chart

9000 rpm
6000 rpm

3000 rpm
1800 rpm

Figure 6

o

Juster remmen langs de riktige trinsene.

6. Skyv opp bevegelsesspaken (b) og trekk til
unbracobolten (a). Nar remmen er ordentlig
strammet, skal det veere ca 1/4” bgy midt pa
remmen nar du trykker pa den med moderat
trykk.

7. Trekk til alle justeringsboltene.

8. Drei remskiven for hand for a sikre riktig
sporing.

9. Lukk dekselet.



5.2 Skifte kilerem
Se beskrivelse ovenfor.

5.3 Juster spindelhayden

Advarsel Fgr du utfgrer denne justeringen,
ma du fgrst sla av stremmen.

1. Lgsne spindelhgydelasen (a).

2. Segrg for at bordet er rent.

3. Beveg spindelen opp eller ned med spindelhgy-
deknappen (b) til gnsket posisjon er nadd.
Heve = vri mot klokken
Senke = vri med klokken

4. Fest spindelhgydelasen (a).

5.4 Spindeltiltjustering

Advarsel Fgr du gjgr denne justeringen, ma
stremmen slads av.

1. Lgsne spindelavfasingslasen (a).
Lgsne = vri mot klokken
Las = vri med klokken
2. Beveg spindelavfasingen med spindelhellingsk-
nappen (b) til snsket posisjon er nadd.
Til hgyre = trekk til venstre
Til venstre = trekk til hgyre
3. Sikre spindeltiltlasen (a).

L Q
T o BoE O\

Figure 8

5.5 Rotasjon

MERK Kontroller alltid rotasjonsretningen fgr du
starter noen form for fresing.

Merk Denne maskinen var ment a startes

og stoppes med hovedbryteren (ingen
spenningsutlgser) - ikke vippebryteren. Denne
maskinen er utstyrt med en FOROVER/REVERS-

bryter som vist i figur 9. | mange tilfeller ma du snu
skjeeret og snu rotatoren.

MERK Fgr du vrir pa bryteren, ma du sla av
stremmen og vente til maskinen star stille.

Figure 9

Main switch

Reversing switch

Reversbryteren svinger til venstre, maskinen
beveger seg forover og spindelen beveger seg
mot klokken.

Girbryteren svinger til hgyre, maskinen gar i revers
og spindelen gar med klokken.

5.6 Stettejustering

Stgtten er et todelt justeringssystem. Hver
stgtte er uavhengig justerbar for 8 kompensere
for forskjellige skjeeretykkelser og spesielle
freseapplikasjoner. For & justere stgtten:

1. Lgsne lasehandtaket (skrue M8x25 a).

2. Drei spindelldsjusteringsknotten (b) til stgtten
er satt i gnsket posisjon.

3. Trekk til lasehandtaket.

MERK Fgr du foretar denne justeringen, ma du

vente til spindelen og freseverktgyet stanser.

Figure 10
1

5.7 Juster matevalsen

Advarsel For a utfgre denne justeringen ma du
forst sla av strgmmen.

1. Lg@sne skruen M8x25 (a) og (b).

2. Flytt materullen over arbeidsstykket.

3. Las skruen M8x25 (a) ved materullen pa
senterlinjen til arbeidsstykket.

4. Las skruen M8x25(b) til valsen sa naert
arbeidsstykket som mulig.



5. Lgsne skruen M8x25(c) og (d). Stevoppsamling

6. Floytt anti-tilbakeslagsplaten neer arbeidsstykket. Dersom fresemaskinen brukes innendgrs, ma den

7. Las skruen M8x25 (c), fest platen 510 mmover  koples til en stgvsuger med passende kapasitet,
a|:be|dsbordet. _ . dvs. med minimum sugehastighet pa 20 mtr/sek.

8. Las skruen M8x25 (d), slik at platen er sa naer Tilkopling ber gjgres med en fleksibel sugeslange
arbeidsstykket som mulig. med en nominell diameter p& 100 mm.

Koplingsskjema

Den elektriske motoren er konstruert for
driftsmodus S6 40 %. Motoren er utstyrt med et
termisk beskyttelsessystem, derfor slar motoren
seg av automatisk ved overbelastning. Motoren
kan startes pa nytt etter en nedkjglingsperiode
som kan variere.

Advarsel Elektriske tilkoplingskabler kan fa
isolasjonsskader.

Sjekk de elektriske tilkoplingskablene regelmessig
W\ for skader. Pass pa at kabelen er koplet fra

Figure 11 AW\ stromnettet nar du sjekker den. Elektriske kabler
skal fungere etter gjeldende forskrifter.

5.8 Sliping
Advarsel Utfgr denne operasjonen ved 1800 rpm.

spindelhastighet. ILV

1. Fjern sikkerhetsdekselet og matevalsen. PE

2. Juster spindelen til hgyeste posisjon. MAIN SWITEH LN ;

3. Sett slipetrommelen (a) inn i slipehylsen (b). KJD17B-16! —| :

4. Plasser stptteplaten (c) og slipetrommelen )[;V]
pa spindelen. S N A R

5. Fest laseflensen (d) med M12x25 REVEBSING Z14 N N

unbrakonbolt (e).

= Figure 12

04

S g |
—o —1 1O

D
(
¥

Vedlikehold

Advarsel Sla alltid av motoren og trekk stgpselet
ut av stremforsyningen fgr vedlikeholds- og
rengjgringsarbeid.

For bruk

1. Pass pa at avstanden er 3-8 mm, mellom fresen
og stgtten og mellom fresen og bordet.

2. Sjekk at strgmledningen og kontakten er
intakte.



Generelt vedlikehold Diagram og reservedelliste

Kontroller fglgende forhold og reparer eller skift ut
etter behov.

Lgse festebolter.

Slitt bryter.

Slitte eller skadede ledninger og kontakter.
Skadet kilerem.

Alle andre forhold som kan svekke sikker drift
av maskinen.

apLN -~

Bord

Sorg for at bordet vedlikeholdes med jevne
mellomrom for & sikre funksjonen.

Rengjgring og smering

+  Fjern materialet som er pafgrt maskinen for
transport og lagring.
Ikke bruk lgsemidler, tynner eller andre
rengjgringsmidler som kan taere pa lakken
pa maskinen. Fglg spesifikasjonene og
instruksjonene for rengjgringsmiddelet.
Smor alle lyse maskindeler med ikke-korrosiv
smgreolje.

Spindelaksel
Spindelring ®50x30x30 mm
Spindelring ®50x30x10 mm

Kilerem

Unnga a fa fett eller olje pa kileremmen eller
remskivene. Kontroller at kileremmen har riktig

) e . Skjaereverktgy
stramming og kontroller jevnlig at den er i stand. Laseflens
Hvis remmen ikke er komplett, ma den byttes ut Unbrakoskrue M12x25

med en ny. Unbrakongkkel 10 mm

Spindelring ®50x30x20 mm
Spindelring ®50x30x10 mm

Vedlikeholdsplan )
0. Spindelring ®50x30x5 mm

Vedlikehold maskinen regelmessig for a bevare
funksjonaliteten og opprettholde sikker drift.

* Bord og glass

. Stptte

Etter hver 5. times bruk, rengjgr og smar:

* Spindelsgyle og patron

- Forskjgvede justeringsmekanismer pa stgtten
« Alle drivenheter og gir

- Skift kileremmen én gang i aret.

YNk wN =



Feilspking

Utfor alltid felgende for feilspking eller vedlikeholdsarbeid:
1. SIa av maskinen

2. Trekk ut stopselet

3. Vent til spindelen har stanset.

Problem

Arsak

Lesning

Motoren er treg eller svak.

Spenningen fra kilden er lav.
Strombryteren er defekt.
Kursen er overbelastet med
apparater, lamper eller annet
elektrisk drevet utstyr.

Be om en spenningssjekk fra
stremselskapet.

Fa motoren kontrollert/reparert.
Skift ut strembryteren.

Ikke bruk andre apparater eller
elektrisk utstyr pa samme krets
nar du bruker maskinen.

Motoren overopphetes.

Motoren er overbelastet.

Be om en spenningssjekk fra
strgmselskapet.

Ved fresing brenner skjaeret
arbeidsstykket, eller motoren
stopper.

Slgvt freseverktgy.
Arbeidsstykket er skjevt.

Slip eller bytt ut freseverktgyet.
Skift ut arbeidsstykket.

Det er vanskelig & justere
skra- og hgydehandtak.

Stgv har samlet seg inne i enheten.

Rengjgr og smar.

Spindelen senkes eller heves
ikke.

Lasehandtaket er ikke helt utlgst.
Hgydeldshandtaket er ikke helt
utlgst.

Lgsne faslashandtaket helt.
Losne hgydeldshandtaket helt.

Spindelformeren vibrerer for
mye.

Gulvflaten er ujevn.
Kileremmen er skadet.
Freseverktgyet er skadet.
Lgse bolter, skruer, muttere.

Juster nivelleringsfgttene pa nytt.
Skift ut kileremmen.

Bytt ut freseverktgyet.

Trekk til alle deler.

Maskinen starter ikke.

Motorkabelen er ikke tilkoplet.
Kretssikringen har gatt.
Kretsbryteren har Igst ut.
Motorkabel eller bryter er skadet.

Plugg motorkabelen i
stikkontakten.

Skift ut sikringen.

Tilbakestill strombryteren.

Fa byttet ut motorledningen eller
bryteren.

Strgmbryteren fungerer ikke.

Bryterkontaktene er utbrent.
Kondensatoren er defekt.
Kabelforbindelsene er Igse eller
skadet.

Skift ut strembryteren.

Skift ut kondensatoren.

Fa kabelforbindelsene kontrollert/
reparert.

Motoren stanser og
sikringene gar ofte.

Motoren er overbelastet.
Sikringer eller effektbrytere er feil
eller defekte.

Arbeidsstykket mates for raskt.

Mat arbeidsstykket saktere.
Skift ut sikringer eller
strgmbrytere.

Motoren stanser, kople
fra sikringer eller Igs ut
strgmbryteren.

Motoren er overbelastet.
Sikringer eller strgmbryter har feil
eller er defekte.

Arbeidsstykket mates for raskt.

Be om en spenningskontroll fra
strgmselskapet.

Skift ut sikringer eller strgmbryter.
Mat arbeidsstykket mer langsomt.

Spindelformeren stgyer
under kjgring.

Motoren er Igs eller defekt.

Fa motoren kontrollert/reparert.




EU-SAMSVARSERKLARING

2014/30/EU (EMC), 2006/42/EC (MD)
OPPRINNELIG ERKLERING

Vi, produsenten,

Foretak: Verktygsboden Erfilux AB
Adresse: Kallbacksrydsgatan 1, SE-507 42 Boras, Sweden
Telefon: +46-33-2026 53

bekrefter at designet og produksjonen av dette produktet markedsfgres under varemerket PELA

Maskin: Vertikalfresemaskin, tiltbar
Typebetegnelse: WS1000TA
Artikkelnummer: 532466

folger alle relevante bestemmelser i samsvar med maskindirektivet 2014/30/EU (EMC) & 2006/42/EC
(MD).

For & veere i samsvar med de ovennevnte direktivene, er fglgende harmoniserte standarder brukt:

Standard:
EN 55014-1:2017+A11 EN 55014-2:2015 EN IEC 61000-3-2:2019
EN 61000-3-3:2013+A1 EN ISO 19085-1:2017 EN 60204-1:2018

EN ISO 12100:2010

Kontrollorgan: TUV Rheinland LGA Products GmbH

Adresse: TillystraRe 2 90431 Nirnberg. Land: Tyskland
ID-nummer: 0197

Sertifikatnummer: AE 50469075 001

Dette produktet ble CE-merket i: 2021

Person som er autorisert til & utarbeide den tekniske dokumentasjonen, og er etablert i Det
europeiske fellesskapet:

Navn: Lars Edwardsson

Adresse: Kallbacksrydsgatan 1, SE-507 42 Boras, Sweden

Denne erklzeringen gjelder utelukkende for produktet i den utfgrelsen det ble markedsfgrt i og
utelukker komponenter som sluttkunden legger til na og/eller pa et senere tidspunkt.

Poststed og Boras, Sverige Dato: 12/10/2021
land:

g Y
Navn: Ted Berglund
Stilling: Innkjppskoordinator

VERKTYGSBODEN




Kontaktoplysninger

Verktygsboden Erfilux AB
Kallbacksrydsgatan 1

SE-507 42 Boras

Telefon: 033-202650

E-mail: info@verktygsboden.se

Miljebeskyttelse/skrotning
Genanvend ugnsket materiale, smid det Ei
ikke i husholdningsaffaldet. Alle maskiner,

alt tilbehgr og al emballage skal sorteres

e ; [
og afleveres pa en genbrugsstation,
hvor det skal bortskaffes pa en
miljgvenlig made.
Specifikationer
Motoreffekt ... 2800
Motorhastighed. ... RPM 2800
Bordstgrrelse ... 1000x360 mm
Bordhejde ... 900 mm
Spindeldiameter ... 30 mm
Spindel. ... 100 mm
Bord&bning. ... 200 mm
Bordslutning............................. -9° +4°
Bordring. ..., 200 mm
Veerktgjsdiameter maks.. ... 180 mm
Hastighed . ... 1800/3000/6000/9000 RPM
DYS€ ..o 100 mm

Sikkerhedsinstruktioner

Advarsel: Af hensyn til din egen sikkerhed skal du
laese brugsanvisningen, fgr du bruger dette udstyr.

2.1 Sikkerhedsinstruktioner for elvaerktej

1. Hold afskeermninger pa plads og i fungerende
tilstand.

2. Fjern justeringsnggler og skruenggler.

Gor det til en vane at kontrollere, at nggler
og justeringsnggler er fjernet fra veerktgjet,
for du starter det.

3. Hold arbejdsomradet rent. Rodede omrader
og baenke kan medfgre ulykker.

4. Ma aldrig bruges i et farligt miljg. Brug ikke
elveerktgj pa fugtige eller vade steder, eller
hvor der kan veere breendfarlige eller skadelige
dampe. Hold arbejdsomradet godt oplyst.

5. Hold bgrn og besggende vaek. Alle bgrn og
bespgende bgr holdes pa sikker afstand af
arbejdsomradet.

6. Ggr arbejdsomradet bgrnesikkert med
Iase, hovedafbrydere eller ved at fjerne
taendingsngglerne.

7. Tving aldrig maskinen. Det vil ggre arbejdet
bedre og mere sikkert, hvis det kan arbejde
med den tilsigtede hastighed.

10.

11.

12.

13.
14.

15.

16.

17.

18.

19.

20.

21.

Brug den rigtige maskine. Tving ikke maskinen
eller tilbehgret til at udfgre et arbejde, som det
ikke er beregnet til.

Brug det rigtige spaendekabel. Sgrg for, at din
forleengerledning er i god tilstand. Lederens
storrelse skal svare til den strgmstyrke, der er
angivet pa motorens eller vaerktgjets typeskilt.
En underdimensioneret ledning vil forarsage
en reduktion i netspaendingen, hvilket medfgrer
strgmafbrydelser og overophedning. Din
forlaengerledning skal ogsa indeholde et jordet
kabel og en kontaktstift. Reparer eller udskift
altid forleengerledninger, hvis de beskadiges.
Baer egnet tgj. Baer ikke Igstsiddende tgj,
handsker, slips, ringe, armband eller andre
smykker, der kan blive fanget i bevaegelige dele.
Skridsikre sko anbefales. Baer beskyttende
harovertraek for at beskytte langt har.

Baer altid sikkerhedsbriller. Anvend ogsa
ansigts- eller stevmaske, hvis det er stgvet.
Almindelige briller er IKKE sikkerhedsbriller.
Sikkert arbejde. Anvend klemmer eller en
skruestik til at holde emnet. Det er mere sikkert
end at bruge handen.

Sta altid stabilt ved arbejdspladsen.
Vedligehold maskinen. Hold maskinen

ren for den bedste og sikreste ydelse.

Fglg instruktionerne for smgring og udskiftning
af tilbehgr.

Frakobl veerktgjet, for du udfgrer service eller
udskifter tilbehgr, f.eks. klinge, skaerere og
lignende.

Reducer risikoen for utilsigtet opstart.

Sarg for, at stremafbryderen er slukket,

inden du tilslutter den.

Anvend anbefalet tilbehgr. Se brugsanvisningen
for anbefalet tilbehgr. Brug af forkert tilbehgr
kan forarsage skader.

Kontrollér for beskadigede dele. Fgr yderligere
brug af veerktgjet bgr en beskyttelse eller
anden del, som er beskadiget, kontrolleres
omhyggeligt for at afgere, om den fungerer
korrekt og udfgrer din tilsigtede funktion.
Kontrollér, at bevaegelige dele er justeret, at
bevaegelige dele er bundet, at en beskyttelse
eller andre beskadigede dele repareres eller
udskiftes korrekt, montering og andre forhold,
der kan pavirke dens funktion.

Lad aldrig maskinen vaere uden opsyn.
Efterlad ikke vaerktgjet, fgr dets bevaegelse

er stoppet helt.

Brug aldrig maskinen, hvis du er pavirket af
alkohol eller narkotika, eller nar du er treet.

Lad aldrig uovervaget eller uuddannet
personale bruge maskinen. Sgrg for, at alle
instruktioner, du giver vedrgrende maskinens
funktion, er godkendte, korrekte, sikre og klare.
Sa der kan udfgres sikkert arbejde.



2.2 Yderligere sikkerhedsanvisninger for
den vertikale freesemaskine

Advarsel: Ligesom ved alt elvaerktgj er der

fare forbundet med maskinen. Ulykker skyldes
ofte manglende fokus. Brug denne maskine

med respekt og forsigtighed for at reducere
risikoen for personskade. Hvis normale
sikkerhedsforanstaltninger overses eller ignoreres,
kan det medfgre alvorlig personskade.

BEMZRK: Denne brugsanvisning kan ikke daekke
alle sikkerhedsretningslinjer, brug sund fornuft, nar
du bruger maskinen. Brug denne og andre maskiner
med omhu og respekt. Undladelse kan medfgre
alvorlige personskader, beskadigelse af udstyr eller
forringet arbejdsresultat.

1. Lad aldrig dine haender komme for teet pa
beveegelige dele. Laeg aldrig heenderne direkte
over eller foran dig.

2. Mens maskinen er afbrudt, skal du altid dreje
spindlen forinden, nar har skifter til en ny
indstilling, sa der er sikret korrekt frigang,
for du starter maskinen.

3. Lav ikke lag kortere end 12 tommer uden
specielle armaturer eller jigs.

4. Forsgg aldrig at fjerne for meget materiale
pa én gang. Det er meget mere sandsynligt,
at du far mere sikre resultater af hgjere kvalitet,
hvis du lader skaereren fjerne materiale i flere
omgange.

5. Risikoen for tilbageslag @ges, nar emnet har
knaster eller huller mv. Forvredne lag bgr kgres
gennem en splejsemaskine, fgr det forsgges
at kgre det gennem en freesemaskine.

6. Opbevar den ubrugte del af skaeret under
bordoverfladen.

7. Brugen af trykknapper som
sikkerhedsanordninger i nogle job er smart,
og i andre kan det vaere farligt. Hvis trykstiften
kommer i kontakt med skeeret pa endekornet,
kan den flyve ud af din hand som en kugle
og forarsage alvorlig skade. Vi anbefaler at
bruge en eller anden type armatur, jig eller
holder som et mere sikkert alternativ. Brug
altid beskyttelsen i overensstemmelse med
beskrivelsen i brugervejledningen.

8. Tving aldrig materiale gennem formene. Lad
skeerene ggre arbejdet. Overdreven kraft vil
sandsynligvis resultere i darlige resultater og
forarsage farlige skader.

9. Sorg altid for, at knivene, beskyttelsen og
spindellgfterens drejeknap er blevet spaendt
ordentligt, fgr du begynder at bruge dem.

10. For altid arbejdet mod knivene i modsat retning
af freeserens rotation. Brug og vedligeholdelse
af et skarpt skaerehoved vil ogsa kraftigt
reducere risikoen for tilbageslag.

11. Raek aldrig bagom skeeret for at fa fat i emnet.
Din hand kan pludselig blive trukket ind i den.

12. Hvis du nogensinde har problemer med at
bruge maskinen, skal du straks stoppe med
at bruge den! Kontakt i det tilfaelde vores
veerksted, eller spgrg en kvalificeret ekspert,
hvordan eventuelle reparationer skal udfgres.

2.3 Arbejdsmiljo
Arbejdspladsen

Sgrg for, at maskinen placeres et godt sted med
plads omkring den, sa arbejdet kan udfgres som
tiltaenkt.

Lys og stikkontakt

Belysningen skal veere kraftig, sa gjnene

ikke belastes, eller at der falder skygger over
arbejdsomradet. Elektriske kredslgb skal vaere
tilpassede eller tilstraekkeligt store til at handtere
maskinen. Stikkontakter skal placeres i naerheden
af hver maskine, sa strgm- eller forlaengerledninger
ikke blokerer omrader med meget trafik. Sgrg for at
folge lokale elektriske regler for korrekt installation
af ny belysning, stikkontakter eller kredslgb.

Advarsel Laes brugervejledningen fgr montering
og brug. Ggr dig bekendt med maskinen og dens
funktion, fer du begynder noget arbejde. Der kan
opsta alvorlige personskader, hvis sikkerheds- eller
driftsinformationer ikke fglges.

Montering

4.1 Udpakning

Maskinen leveres fra producenten i en godt
emballeret kasse. Hvis du opdager, at maskinen

er beskadiget ved levering, skal du kontakte os.
Nar alle delene er taget op af kassen, skal du have:

* Spindel

+ Skydebord

* Beskyttelse
* Fremfgringer
+ Maskinen

Det meste af maskinen er monteret pa fabrikken,
men nogle dele skal monteres eller installeres
efter leveringen. Installér i overensstemmelse
med instruktionerne, der kommer her.

4.2 Installation af skeerevaerktgjet

Installér vaerktgjet pa spindlen. Sgrg for, at
veerktgjet ikke kommer i kontakt med bordet,
nar spindlen vipper.

Risiko for personskade!

Husk altid at dreje veerktgjet med handen, fgr du
starter maskinen for at veere sikker p3, at det er
pa plads og fungerer korrekt.



1.

Placér bordringen fladt i bordpladen.

Nar bordringen er monteret, ma den ikke rage
ud over bordoverfladen, sd emnet nemt kan
skubbes hen over overfladen.

Anbring formvaerktgjet med spindelringen

pa spindlen, og fastger laseflangen med
unbrakobolten M12x25. Se figur 1.

Justér formvaerktgjets hgjde pa akslen ved
hjeelp af en anden tykkelse for spindelring eller
ringe. Tykkelsen af spindelringen er 30, 25, 15,
10, 5,2 0g 1 mm.

Laar din maskine at kende

WoOoNoos~wN =

Maskine

Hjul til at justere spindelhgjde
Spindel vippehjul

Visning af spindelhastighed
Reverseringskontakt
Hovedafbryder (uden spaending)
Spindel vippelas

Tabel

Beskyttelse

10.
11.
12.
13
14.
15.

17.

Figure 1

Re

Stevudgang
Fremfgringer
Fremfgringsrulle
. Skydebord

Skydebord (hjeelpemiddel)
Las

. Teleskoprar

Emneklemme




4.3 Installation af beskyttelsen

1. Placér den mere sikre beskyttelse over
gevindhullerne pa bordet.

Figure 2

Safer guard
Ratchet lever
ks

Fence extrusion

2. Indsaet spaerrehandtaget M8x150 med en

8 mm skive i beskyttelsen i overensstemmelse
med figur 2, og traek spaerrestangen med uret
for at fastggre det til bordet.

Skub spaerrestykket ind, og fastger det.

For at indstille spaerrestykket skal du justere
en eller begge understgtninger, sa de ligger
teet pa hinanden. Kontroller justeringen i
overensstemmelse med figur 3.

Hw

Figure3

4.4 Installation af fremferingen

1. Indseet fremfgringsarmen i fremfgringsbunden,
og fastggr den med startskruen M8x25.

2. Placer fremfgringen og "anti-kickback" pa
fremfgringsarmen, og fastger den.

Stalzwcrew
. A
=

Figure 4
Feed roller

ass’y Feeder arm

Anti-kickback
ass’y

Justering og drift

BEMAERK Las brugervejledningen fgr montering
og brug. Ggr dig bekendt med maskinen og dens
funktion, fer du begynder noget arbejde. Der kan
opsta alvorlige personskader, hvis sikkerheds- eller
driftsinformationer ikke forstas eller fglges.

5.1 Hastighedsandringer

Denne maskine er udstyret med et kileremssystem,
der styrer hastighederne. Sadan aendrer du
spindelhastigheder:

1. Frakobl maskinen.

2. Lgsn de to startskruer M6x30, og abn klappen
til maskinhuset.

3. Lgsn unbrakoskruen M12x40 (a)
med unbrakongglen, traek motorens
spaendehandtaget (b) ud.

Figure 5

4. Veelg den gnskede hastighed. Der findes fire
omdrejningstal: 1800 o/min, 3000 o/min,
6000 o/min, 9000 o/min. Figur 6 viser
bandpositionerne for hver tilgeengelig hastighed.

9000 rpm
6000 rpm

3000 rpm
1800 rpm

Speed Chart

Figure 6

5. Justér remmen langs de relevante remskiver.

6. Skub bevaegelseshandtaget (b) op, og spaend
unbrakobolten (a). Nar bandet er ordentligt
spaendt, skal der vaere omkring en 1/4” bgjning i
midten af bandet, nar du trykker moderat pa det.

7. Speend alle justeringsbolte.

8. Drej remskiven med handen for at sikre korrekt
sporing.

9. Luk klappen.



5.2 Udskiftning af kilerem
Se beskrivelse ovenfor.

5.3 Justering spindlens hgjde

Advarsel Fgr du udfgrer denne justering,
skal du f@rst slukke for stremmen.

1. Lgsn spindelhgjdeldsen (a).

2. Serg for, at bordet er rent.

3. Bevaeg spindlen op eller ned med spindelhgjde-
hjulet (b), indtil den gnskede position er ndet.
For at haeve = drej mod uret
For at saenke = drej med uret

4. Fastger spindelhgjdelasen (a).

5.4 Spindelhaldningsindstilling

Advarsel Fgr du foretager denne justering,
skal stremmen fgrst slukkes.

1. Lgsn spindelaffasningslasen (a).
Lgsn = drej mod uret
Las = drej med uret

2. Bevaeg spindelaffasningen med
spindelhaldningshjulet (b), indtil den gnskede
position er naet.
Til hgjre = treek til venstre
Til venstre = traek til hgjre

3. Fastger spindlens vippelas (a).

“—1 Q
T o e\

Figure 8

5.5 Rotation

BEMARK Kontrollér altid omdrejningsretningen,
for du begynder en fraesning.

Bemaerk Denne maskine var beregnet til at blive

startet og stoppet med hovedafbryderen (uden
spaendingsudlgser) - ingen omskifter. Denne maskine

er udstyret med en FORWARD/REVERSE-omskifter

i overensstemmelse med figur 9. | mange tilfaelde
bliver du ngdt til at vende skaeret og vende rotatoren.
BEMAERK Fgr du drejer pa omskifteren, skal

du slukke for strammen og vente, indtil maskinen
star stille.

Figure 9

Main switch

Reversing switch

Reverseringskontakten vender til venstre, maskinen
bevaeger sig fremad, og spindlen bevaeger sig
mod uret.

Omskifteren vender til hgjre, maskinen kgrer i
bakgear, og spindlen kgrer med uret.

5.6 Stettejustering

Stgtten er et todelt justeringssystem. Hver
stotte kan justeres individuelt for at kompensere
for forskellige skeeretykkelser og specielle
fraeeseapplikationer. Sddan justerer du stgtten:

1. Lgsn lasehandtaget (skrue M8x25 a).

2. Drej spindelldsens indstillingshjul (b), indtil
stotten er indstillet i den gnskede position.

3. Speend lasehandtaget.

BEMAERK Fgr du foretager denne justering, skal du

vente, indtil spindlen og fraesevaerktgjet stopper.

Figure 10
1

5.7 Justering fremfgringsrullen

Advarsel For at udfgre denne justering skal du

forst slukke for strammen.

1. Lgsn skruen M8x25 (a) og (b).

2. Bevaeg fremfgringsrullen over emnet.

3. Las skruen M8x25 (a) ved fremfgringsrullen
pa emnets midterlinje.



4. Las skruen M8x25 (b) ved rullen sa taet pa

emnet som muligt.

Lgsn skruen M8x25(c) og (d).

Bevaeg anti-kickback-pladen taet pa emnet.

Las skruen M8x25 (c), sa pladen er 5-10 mm

over arbejdsbordet.

8. Las skruen M8x25 (d), sa pladen er sa teet pa
emnet som muligt.

No o

Figure 11

5.8 Slibning

Advarsel Udfgr denne arbejdsgang ved en
spindelhastighed pa 1800 o/min.

1. Fjern sikkerhedsbeskyttelsen og
fremfgringsrullen.

2. Justér spindlen til den hgjeste position.

3. Seet slibetromlen (a) ind i slibebgsningen (b).

4. Placér stgdskiven (c) og slibetromlen pa
spindlen.

5. Fastger laseflangen (d) med unbrakonbolten
M12x25 (e).

Figure 12

Stevopsamling

Hvis fraesemaskinen anvendes indendgrs, skal den
tilsluttes en stgvsuger med passende kapacitet, dvs.
med en minimumsgennemstrgmningshastighed pa
20 m/sek. Tilslutning skal foretages med en fleksibel
sugeslange med en nominel diameter pa 100 mm.

Kredslabsdiagram

Elmotoren er konstrueret til driftspositionen S6 40
%. Motoren er udstyret med et termisk beskyttelses-
system, derfor slukker motoren automatisk i til-
feelde af overbelastning. Motoren kan taendes igen
efter en afkglingsperiode, som kan variere.

Advarsel Elektriske tilslutningskabler kan fa
isolationsskader.

Kontrollér de elektriske tilslutningskabler
regelmaessigt for skader. Sgrg for, at kablet

er afbrudt fra elnettet, nar du kontrollerer dem.
Elektriske kabler skal fungere i overensstemmelse
med geeldende regler.

L
N
PE
MAIN SWITCH | —
KJD178-16 7} [ f v
R N R N A
S zr N N

Iioy)-

Vedligeholdelse

Advarsel Sluk altid motoren, og traek stikket ud
af stremforsyningen fgr vedligeholdelses- og
renggringsarbejde.

Inden brug

1. Serg for, at afstanden er 3-8 mm mellem
freesemaskinen og stgtten og mellem
freesemaskinen og bordet.

2. Kontrollér, at strgmkabler og stikket er intakte.



Generel vedligeholdelse

Kontroller felgende forhold, og reparer eller udskift
om ngdvendigt.

Lase fastggrelsesbolte.

Slidt strgmafbryder.

Slidte eller beskadigede ledninger og kontakter.
Beskadiget kilerem.

Enhver anden tilstand, der kan forringe den
sikre drift af maskinen.

apLN -~

Bord

Serg for, at bordet vedligeholdes med jeevne
mellemrum for at sikre dets funktion.

Rengering og smering

«  Fjern materialet, der er pafgrt pa maskinen til
transport og opbevaring.
Brug ikke oplgsningsmidler, fortyndere eller
andre renggringsmidler, der kan aetse lakken
pa maskinen. Fglg specifikationerne og
anvisningerne for renggringsmidlet.
Smgr alle blanke maskindele med ikke-aetsende
smgreolie.

Kilerem

Undga at fa fedt eller olie pa kileremmen eller
remskiverne. Kontrollér, at kileremmen har den
korrekte spaending, og serg at sikre for dens tilstand
regelmaessigt. Hvis remmen ikke er komplet,

skal den udskiftes med en ny.

Vedligeholdelsesplan

Vedligehold maskinen regelmaessigt for at
bevare funktionerne og for at kunne opretholde
en sikker drift.

* Bord og glas

* Stptte

Renggr og smgr efter hver 5 timers brug:

* Spindelsgjle og patron

* Forskudte justeringsmekanismer pa stgtten
* Alle drivenheder og gear

- Skift kileremmen en gang om aret.

Diagram og reservdelsliste

Spindelaksel

Spindelring ®50x30x30 mm
Spindelring ®50x30x10 mm
Skeereveerktgj

Laseflange

Unbrakonskrue M12x25
Unbrakonggle 10 mm
Spindelring ®50x30x20 mm
. Spindelring ®50x30x10 mm
0. Spindelring ®50x30x5 mm

YNk wN =



Fejlfinding

Far fejlfinding eller vedligeholdelsesarbejde skal du altid udfgre fglgende:

1. Sluk for maskinen
2. Teer stremkablerne ud
3. Vent, indtil spindlen er stoppet.

Problem

Arsag

Afhjaelpning

Motoren er langsom eller svag.

Spaendingen fra kilden er lav.
Stromafbryderen er defekt.
Kredslgbet er overbelastet med
apparater, lamper eller andet
elektrisk drevet udstyr.

Anmod om et spaendingskontrol
fra elselskabet.

Fa motoren kontrolleret/repareret.
Udskift strgmafbryderen.

Brug ikke andre apparater eller
elektrisk udstyr pa samme
kredslgb, nar du bruger maskinen.

Motoren overophedes.

Motoren er overbelastet.

Anmod om et spaendingskontrol
fra elselskabet.

Ved fraesning braender skeeret
emnet, eller motoren stopper.

Stumpt fraeseveerktgj.
Emnet er skaevt.

Slib eller udskift fraesevaerktgjet.
Udskift emnet.

Affasnings- og lgftehandtaget
er sveert at justere.

Der har samlet sig stgv i enheden.

Renggr og smar.

Spindlen sankes eller haeves
ikke.

Lasehandtaget er ikke helt Igsnet.

Hgjdelasehandtaget er ikke helt
frigivet.

Slip affasningslasehandtaget helt.
Slip hgjdeldsehandtaget helt.

Spindelformeren vibrerer for
meget.

Gulvoverfladen er ujeevn.
Kileremmen er beskadiget.
Freeseveerktgjet er beskadiget.
Lgse bolte, skruer, matrikker.

Juster nivelleringsfgdderne igen.
Udskift kileremmen.

Udskift freeseveerktgjet.

Speaend alle dele.

Maskinen starter ikke.

Motorkablet er ikke tilsluttet.
Kredslgbssikringen er sprunget.
Kredslgbsafbryderen har udlgst.
Motorkablet eller afbryderen er
beskadiget.

Tilslut motorkablet til
stikkontakten.

Udskift sikringen.

Nulstil afbryderen.

Fa motorkablet eller afbryderen
udskiftet.

Strgmafbryderen fungerer ikke.

Stromafbryderkontakterne er
udbraendt.

Kondensatoren er defekt.
Kabeltilslutningerne er lgse eller
beskadigede.

Udskift stremafbryderen.
Udskift kondensatoren.
Fa kabeltilslutningerne
kontrolleret/repareret.

Motoren stopper, og sikringerne
springer tit.

Motoren er overbelastet.
Sikringer eller stremafbrydere er
forkerte eller defekte.

Emnet fremfgres for hurtigt.

Fgr emnet langsommere frem.
Udskift sikringer eller
strgmafbrydere.

Motoren stopper, spranger
sikringer eller udlgser
afbryderen.

Motoren er overbelastet.
Sikringer eller stramafbrydere er
forkerte eller defekte.

Emnet fremfgres for hurtigt.

Anmod om et spaendingskontrol
fra elselskabet.

Udskift sikringer eller
strgmafbrydere.

Fgr emnet langsommere frem.

Spindelformeren larmer, nar
den kgrer.

Motoren er |Igs eller defekt.

Fa motoren kontrolleret/repareret.




EF-OVERENSSTEMMELSESERKLARING

2014/30/EU (EMC), 2006/42/EF (MD)
ORIGINAL ERKLARING

Vi, producenten,

Virksomhed: Verktygsboden Erfilux AB
Adresse: Kallbacksrydsgatan 1, SE-507 42 Boras, Sverige
Telefon: +46-33-2026 53

erklaerer, at konstruktion og fremstilling af dette produkt, der markedsfgres under varemarket
PELA,

Maskine: Vertikal freesemaskine, vipbar
Typebetegnelse: WS1000TA
Varenummer: 532466

overholder alle relevante bestemmelser i henhold til maskindirektivet 2014/30/EU (EMC) og
2006/42/EC (MD).

Med henblik pa at overholde det ovennaevnte direktiv er fglgende harmoniserede standarder blevet
anvendt:

Standard:
EN 55014-1:2017+A11 DS/EN 55014-2:2015 DS/EN IEC 61000-3-2:2019
EN 61000-3-3:2013+A1 DS/EN 1SO 19085-1:2017 DS/EN 60204-1:2018

DS/EN I1SO 12100:2010

Bemyndiget organ: TUV Rheinland LGA Products GmbH

Adresse: TillystraRe 2 90431 Nurnberg. Land: Tyskland
ID-nummer: 0197

Certifikatnummer: AE 50469075 001

Dette produkt er blevet CE-meerket i: 2021

Person, der har autorisation til at samle den tekniske dokumentation, og som er etableret inden for
Det Europziske Fzellesskab:

Navn: Lars Edwardsson

Adresse: Kallbacksrydsgatan 1, SE-507 42 Boras, Sverige

Denne erklaering geelder udelukkende for produktet i den udfgrelse, som det forefindes i pa
markedet, og geelder ikke komponenter, som tilfgres nu og/eller pa et senere tidspunkt af
slutkunden.

By og land: Boras, Sverige Dato: 12/10/2021
| e /-s-;;\ > ( P
b S _———'s—-—%s———-f“* - T ——s

Navn: Ted Berglund

Stilling: Indkgbskoordinator

VERKTYGSBODEN




Yhteystiedot

Verktygsboden Erfilux AB
Kallbacksrydsgatan 1

SE-507 42 Boras

Puhelin: 033-202650

Sahkoposti: info@verktygsboden.se

Ympaéristonsuojelu / Kaytosta
poistaminen

Kierrata kaytosté poistetut materiaalit.
Ala havita niita talousjatteen mukana.

Kaikki koneet, lisavarusteet ja —
pakkaukset on lajiteltava ja vietdva
kierratyskeskukseen, jossa ne havitetaan
ymparistoa saastavalla tavalla.

Tekniset tiedot

Moottorinteho, ... 2800
Moottorin kierrosluku,.........................] rpm 2800
Péydankoko ... 1000 x 360 mm
Péydan korkeus ... 900 mm
Karan halkaisija........................... 30 mm
Kara 100 mm
Péydénaukeama. ... 200 mm
Poydan kaltevuus ... -5° +4°
Sisake ..., 200 mm
Tyokalun halkaisijaenint. . ... 180.mm
Nopeus.......... .1800/3000/6000/9000 rpm
Suukappale ... 100 mm
Turvallisuusohjeet

Varoitus: Ennen kuin kaytat laitetta, lue kdyttoohjeet
oman turvallisuutesi vuoksi.

2.1 Sahkotydkalujen turvallisuusohjeet

1. Pida suojukset paikallaan ja oikeassa
tyoskentelyasennossa.

2. lIrrota saatdavaimet ja jakoavaimet. Ota tavaksi
tarkistaa, ettda avaimet ja saatdavaimet on
poistettu tydkalusta ennen kuin kdynnistat sen.

3. Pida tyoalue puhtaana. Sotkuiset alueet ja
penkit tuottavat helposti onnettomuuksia.

4. Al3 kayta vaarallisessa ymparistossa. Al kayta
sahkotydkaluja paikoissa, jotka ovat kosteita tai
markia tai joissa voi olla syttyvia tai myrkyllisia
hoyryja. Valaise tydalue aina hyvin.

5. Pida lapset ja ulkopuoliset poissa. Kaikki
ulkopuoliset on pidettava turvallisen etaisyyden
padssa tyoalueelta.

6. Suojaa tyoskentelyalue lapsilta lukoilla
tai paakytkimilla tai poistamalla
kaynnistysavaimet.

7. Ala koskaan kayta konetta vakisin. Se tekee
tydnsa paremmin ja turvallisemmin, jos sen
annetaan tyoskennella aiottua tahtia.

10.

11.

12.

13.

14.

15.

16.

17.

18.

19

20.

21.

K&yta sopivaa konetta. Al kéyta konetta tai
lisdvarustetta vakisin tydhon, johon sita ei ole
suunniteltu.

Kayta sopivaa kiristyskaapelia. Varmista, etta
jatkojohtosi on hyvassa kunnossa. Johdon
koon on vastattava moottorin tai tyokalun
tyyppikilvessa ilmoitettua ampeerimaaraa.
Liian pieni johto laskee verkkojannitetta, mika
johtaa sahkokatkokseen ja ylikuumenemiseen.
Jatkojohdossa on oltava myos maadoitettu
kaapeli ja litdantanasta. Korjaa tai vaihda aina
jatkojohdot, jos ne ovat vaurioituneet.

Kayta asianmukaisia tydvaatteita. Ala kayta 16ysiad
vaatteita, solmiota, sormuksia, rannekoruja tai
muita koruja, jotka voivat jaada kiinni liilkkuviin
osiin. Kayta mielellaan luistamattomia kenkia.
Suojaa pitkat hiukset hiusverkolla.

Kayta aina suojalaseja. Kayta myos kasvo- tai
polysuojusta, jos ymparistd on hyvin polyinen.
Tavalliset silmélasit EIVAT riita suojalaseiksi.
Tyoskentele turvallisesti. Kiinnita tydkappale
kiristimilla tai ruuvipuristimella. Se on
turvallisempaa kuin kdden kayttaminen.
Seiso tyoskentelyalueella aina tukevasti.

Pida kone kunnossa. Pida tydkalut puhtaina,
jotta laitteen kaytto olisi turvallista ja sen
suorituskyky mahdollisimman hyva. Noudata
voitelua ja lisdvarusteiden vaihtoa koskevia
ohjeita.

Irrota tyokalut verkkovirrasta ennen huoltoa
ja lisdvarusteiden, kuten terien, leikkureiden ja
vastaavien, vaihtamista.

Esta laitteen tahaton kdynnistyminen. Varmista,
ettd virrankatkaisin on OFF-asennossa ennen
kuin liitat laitteeseen sahkovirran.

Kayta suositeltuja lisdvarusteita. Katso
suositellut lisavarusteet kayttboppaasta. Vaarien
lisavarusteiden kayttd voi aiheuttaa vammoja.
Tarkista vaurioituneet osat. Ennen tyokalun
jatkokayttoa vaurioitunut suojus tai muu osa
on tarkistettava perusteellisesti, jotta voidaan
varmistaa, etta se toimii oikein ja tayttaa sille
tarkoitetun tehtavan. Tarkista, etta liikkkuvat
osat on kohdistettu, etta lilkkkuvat osat on
kiinnitetty, etta rikkoutunut suojus tai muu
vaurioitunut osa korjataan tai vaihdetaan ja
niiden kokoaminen seka muut toimintaan
vaikuttavat olosuhteet ovat asianmukaiset.

. Ald koskaan jata konetta pélle ilman

valvontaa. Ala poistu tydkalun luota ennen kuin
se on pysahtynyt taysin.

Ala koskaan kayta konetta alkoholin tai
huumeiden vaikutuksen alaisena tai vasyneena.
Ala koskaan anna valvomattoman tai
kouluttamattoman henkilon kayttaa konetta.
Varmista, etta kaikki koneen kayttoa koskevat
ohjeet ovat hyvaksyttyj, oikeita, turvallisia

ja selkeita. Nain turvallinen tyoskentely on
mahdollista.



2.2 Alajyrsimen erityiset turvallisuusohjeet

Varoitus: Kuten kaikkiin sahkotyodkaluihin, tamakin
kone voi olla vaarallinen. Onnettomuudet johtuvat
usein puutteellisesta keskittymisesta. Kun kaytat
tata konetta kunnioittavasti ja varovaisesti, vahennéat
kayttajan loukkaantumisriskia. Jos tavanomaiset
turvatoimet ohitetaan tai jatetaan huomiotta,
seurauksena voi olla vakava henkilovahinko.

HUOM: Tama kasikirja ei pysty kattamaan kaikkia
turvallisuusohjeita, joten kdyta maalaisjarkea
konetta kayttaessasi. Kayta tata ja muita koneita
varovaisesti ja huolellisesti. Laiminlydnti voi
aiheuttaa vakavia henkilovahinkoja tai laitevaurioita
tai heikentaa tyon tuloksia.

1. Al koskaan paasta kasiasi liian lahelle liikkuvia
osia. Al4 koskaan laita kasiési suoraan koneen
paalle tai eteen.

2. Kun vaihdat uuteen asetukseen, pyorita
karaa aina etukateen niin etta kone on irti
sahkovirrasta, jotta koneessa on varmasti
oikeat asetukset ennen kuin se kaynnistetaan.

3. Ala muodosta alle 12 tuuman kerroksia ilman
erityisia kiinnittimia tai jigeja.

4. Al3 koskaan yrita jyrsi4 liilkaa materiaalia
kerralla. Saat paljon todennakdisemmin
turvallisempia ja laadukkaampia tuloksia,
jos annat jyrsimen poistaa materiaalia
useammassa vaiheessa.

5. Takapotkun riski kasvaa, jos tydokappaleessa on
solmukohtia tai reikia jne. Vaantynyt materiaali
on ajettava liitoslaitteen lapi ennen kuin sita
yritetaan ajaa jyrsimen lapi.

6. Pida teran kayttamaton osa pdydan pinnan alla.

7. Joissakin toissa on jarkevaa kayttaa
turvalaitteina painonappeja ja toisissa se
voi olla vaarallista. Jos tydntokeppi joutuu
kosketuksiin paatyjyvassa olevan jyrsinteran
kanssa, se voi lentaa kadestasi kuin luoti ja
aiheuttaa vakavia vammoja. Suosittelemme,
etta kaytat turvallisuussyista jonkinlaista
kiinnikettd, jigia tai pidiketta. Kayta suojusta
aina kayttoohjeiden mukaisesti.

8. Al4 koskaan pakota materiaalia muotin
lapi. Anna tyokalun tehda tyo. Liiallinen
voimankaytto johtaa todennakoisesti huonoon
tulokseen ja aiheuttaa vaarallisia vammoja.

9. Varmista aina, etta terat, suojus ja karan
nostonuppi on kiristetty kunnolla ennen kuin
aloitat mitaan tyota.

10. Syota tyostettava kappale aina teria kohti ja
jyrsintakierron kanssa vastakkaiseen suuntaan.
Takapotkun riski vahenee huomattavasti, kun
teravaa leikkuupaata kaytetaan ja huolletaan.

11. Al koskaan kurkota leikkurin taakse
tarttuaksesi tyokappaleeseen. Laite voi
nykaista katesi yhtakkia sisaan.

12. Jos sinulla on ongelmia koneen kaytossa,
lopeta sen kaytto valittomasti! Ota sitten
yhteytta korjaamoon tai kysy patevalta
asiantuntijalta, miten korjaukset tehdaan.

2.3 Tyoympaéristo
Tydskentelypaikka

Varmista, ettad kone on sijoitettu hyvaan paikkaan ja
etta sen ymparilla on tilaa, jotta tyd voidaan suorit-
taa suunnitellulla tavalla.

Valot ja pistorasiat

Valaistuksen on oltava voimakas, jotta silmat
eivat rasitu eika tyoskentelyalueelle tule
varjoja. Sahkopiirien tulisi olla sovitettuja tai
riittdvan tehokkaita, jotta ne kestévat laitteen
virrankulutuksen. Joka koneen laheisyyteen

on asetettava pistorasioita niin, etta virta- tai
jatkojohdot eivat hairitse kulkureitteja. Noudata
paikallisia sahkomaarayksia, kun asennat
uusia valaisimia, pistorasioita tai virtapiireja
asianmukaisesti.

Varoitus Lue ohjeet ennen asennusta ja kayttoa.
Tutustu koneeseen ja sen toimintaan ennen kuin
aloitat tyot. Jos turvallisuus- tai kayttoohjeita ei
noudateta, voi tapahtua vakavia henkilévahinkoja.

Kokoaminen
4.1 Pakkauksen purkaminen

Valmistaja toimittaa koneen hyvin pehmustetussa
laatikossa. Jos huomaat, ettd kone on vaurioitunut
toimituksen yhteydessa, ota meihin yhteytta. Kun
kaikki osat on otettu laatikosta, sinulla pitaisi olla:

* Kara

* Liukupoyta
* Suojus

* Ohjain

* Kone

Suurin osa koneesta on koottu tehtaalla, mutta
jotkin osat on koottava tai asennettava toimituksen
jalkeen. Asenna ne tassa olevien ohjeiden mukaan.

4.2 Asenna leikkaustydkalut

Asenna tyokalu karaan. Varmista, etta tyokalu
ei paase kosketuksiin poydan kanssa, kun karaa
kallistetaan.

Loukkaantumisvaara!

Ennen kuin kdynnistat koneen, muista aina kaantaa
tyokalua kasin jotta varmistat, etta se on paikallaan
ja toimii oikein.



1.

Aseta sisdake samaan tasoon kuin poytalevy.
Kun sisake on paikallaan, sen ei kuulu nousta
poydan pintaa korkeammalle, jotta tyokappale
paasee liukumaan poydalla.

Aseta muokkaustyokalu karanrenkaan avulla
karan kohdalle ja kiinnita lukituslaippa kuusio-
koloruuvilla M12 x 25. Katso kuva 1.

Saada muokkaustyokalun korkeutta akselissa
kayttamalla eripaksuista karanrengasta tai
-renkaita. Kararenkaan paksuudet ovat 30, 25,
15,10,5,2ja1 mm.

Tutustu koneeseesi

WoOoNoos~wN =

Kone

Nuppi karan korkeuden saatoa varten
Karan kallistuspyora

Karan nopeuden naytto
Takaisinvirtauksen estaja
P&akatkaisija (jannitteeton)

Karan kallistuksen lukitus

Taulukko

Suojus

10.
11.
12.
13.
14.
15.
16.
17.

Figure 1

Purunpoistoaukko
Ohjain

Ohjainrulla

Liukupoyta

Liukupoyta (apuvaline)
Saadin
Teleskooppiputki
Tyokappaleen kiinnitin




4.3 Asenna suojus

1. Aseta turvallisempi suojus poydan kierteisten

reikien paalle.
Figure 2

Safer guard
Ratchet lever
ks

Fence extrusion

2. Aseta kiinnityskahva M8 x 150 seka 8 mm:n
aluslevy kannen sisdan kuvan 2 mukaisesti

ja kiinnita kansi poytaan kiertamalla
kiinnityskahvaa myotapaivaan.

> w

Liu'uta purueste paikoilleen ja kiinnita se.
Kohdista purueste saatamalla toista tai molempia

tukia niin, etta ne ovat lahella toisiaan. Tarkista

kohdistus kuvan 3 mukaisesti.

Figure3

4.4 Ohjainlaitteen asentaminen

1. Aseta syottovarsi syottolaitteen pohjaan ja

kiinnita se M8 x 25-kdynnistysruuvilla.
2. Aseta syottolaite ja takapotkunesto

("anti-kickback”) syottovarteen ja kiinnita se.

Feed roller
ass’y

Staltwcrew

Feeder arm

Figure 4

h A
-

Anti-kickback
ass’y

Saato ja kaytto

HUOMAUTUS Lue kayttdopas ennen asennusta
ja kayttoa. Tutustu koneeseen ja sen toimintaan
ennen kuin aloitat tyot. Vakavia henkilovahinkoja
voi tapahtua, jos turvallisuus- tai kdyttotietoja ei
ymmarreta tai noudateta.

5.1 Nopeuden muuttaminen

Tasséa koneessa on kiilahihnajarjestelm@, joka ohjaa
sen nopeutta. Karan nopeuden vaihtaminen:

1. Irrota laite sahkdvirrasta.

2. Kierra kahta M6 x 30-kdynnistysruuvia auki ja
avaa konekotelon luukku.

3. Kierra kuusiokoloruuvia M12 x 40 (a) auki
kuusiokoloavaimella ja veda moottorin
kiinnityskahva (b) ulos.

Figure 5

4. Valitse haluttu nopeus. Nopeuksia on nelja:
1800 rpm, 3000 rpm, 6000 rpm ja 9 000 rpm.
Kuvassa 6 on eri nopeuksissa kaytettavat
hihnan asennot.

9000 rpm
6000 rpm

3000 rpm
1800 rpm

Speed Chart

Figure 6

o

Siirra hihna sopiville hihnapyoarille.

6. Kaanna kiinnityskahva (b) ylos ja kirista
kuusiokoloruuvi (a). Kun hihna on kiristetty
kunnolla, hihnan keskella pitaisi olla noin
1/4" joustoa, kun sitd painetaan kohtalaisella
voimalla.

7. Kirista kaikki saatopultit.

8. Kaanna hihnapyoraa kasin jotta naet,
etta liikerata on oikea.

9. Sulje luukku.



5.2 Kiilahihnan vaihto paavirrankatkaisimella (ilman jannitetta) — ei
Katso edelld oleva kuvaus. vaihtokytkimell&. Tama kone on varustettu
FORWARD/REVERSE-peruutuskytkimelld, joka

vses on esitetty kuvassa 9. Haluat kdantaa jyrsinteraa
5.3 Karan korkeuden sdaataminen ja rotaattoria usein.

Varoitus Ennen kuin teet tdméan sdadon, sinun on HUOMIO Ennen kuin kaytat peruutuskytkints,
ensin katkaistava virta. katkaise virta ja odota, ettd kone pysahtyy.
1. Vapauta karan korkeuslukko (a). Fi
2. Varmista, etta poyta on puhdas. igure 9
3. Siirra karaa ylos tai alas karan korkeuden
saatonupilla (b), kunnes se on halutussa
asennossa.
Nosta = kdanna vastapaivaan
Laske = kaanna myotapaivaan
4. Kiinnita karan korkeuslukko (a).

Main switch

Reversing switch

Kun peruutuskytkin on kdannetty vasemmalle, kone
kay eteenpadin ja kara liikkuu vastapaivaan.

Kun peruutuskytkin on kaannetty oikealle, kone kay
takaperin ja kara liikkuu myotapaivaan.

5.4 Karan kallistaminen 5.6 Tukien sa&timinen

Varoitus Ennen kuin teet tdman sdadon, sinun on
ensin katkaistava virta.

Tukia saddetaan kahdessa osassa. Kutakin
tukea saa saadettya erikseen, jotta laitteessa

1. Vapauta karan kallistuslukko (a). voidaan kaytta4 eri paksuisia jyrsimid ja erityisia
LOysaa = kaanna vastapaivaan jyrsintdsovelluksia. Miten tukea saadetaan:
Lukitse = kadnnd myGtapaivaan 1. Vapauta lukituskahva (ruuvi M8x25 a).

2 Mun_Jta kara_p _[(za_!llstuskulmaa karan 2. Ké&anna karan lukituksen s&@atonuppia (b),
kallistuspy6ralld (b), kunnes se on halutussa kunnes tuki on asettunut haluttuun asentoon.
a?lfnnlfsfa' ) ' 3. Kirista lukituskahva.

Oikealle = vedd vasemmalle HUOMIO Ennen tdman sdadon suorittamista on

Vasemmalle = veda oikealle .. S . .. -
odotettava, etta kara ja jyrsintera pysahtyvat.
3. Kiinnita karan kallistuslukko (a). aly pysanty

a

T

ﬁ RP ™ )

E Figure 10

Figure 8 5.7 Syittiéirullan sédtiminen
Varoitus Ennen kuin teet tdman sdaadon, sinun on

5.5 Pyiriminen ensin katkaistava virta.
HUOMIO Tarkista aina pydrimissuunta ennen kuin 1. Avaa ruuveja M8 x 25 (a) ja (b).
aloitat jyrsinnan. 2. Siirra syottorulla tyokappaleen ylapuolelle.
Huomautus Tama kone on suunniteltu 3. Kirista ruuvi M8 x 25 (a) syéttorullan kohdalle

kaynnistettavaksi ja pysaytettavaksi tyckappaleen keskilinjalle.



4. Kirista ruuvi M8 x 25 (b) niin etta rulla on

mahdollisimman lahella tyokappaletta.

Avaa ruuveja M8 x 25 (c) ja (d).

Siirra takapotkun estolevy ldhelle tyokappaletta.

Kirista ruuvi M8 x 25 (c) niin etta levy on

5-10 mm tyopdydan ylapuolella.

8. Kirista ruuvi M8 x 25 (d) niin, etté levy on
mahdollisimman lahella tyokappaletta.

No o

Figure 11

5.8 Hionta

Varoitus Suorita tdma toimenpide kayttden karan
nopeutta 1800 rpm.

1. Poista suojakansi ja syottorulla.

2. Saada kara mahdollisimman korkeaan
asentoon.

3. Aseta hiomaholkkikara (a) hiomaholkkiin (b).

4. Aseta tukilevy (c) ja hiomaholkki karalle.

5. Kiinnita lukituslaippa (d) kuusiokoloruuvilla
M12 x 25 (e).

— Figure 12
\\\
B |

Purun kerdaminen

Jos jyrsinlaitetta kaytetaan sisatiloissa, se on
liitettava imuriin, jonka kapasiteetti on sopiva

eli jonka virtausnopeus on vahintaan 20 m/sek.
Liitanta on tehtava joustavalla imuletkulla, jonka
nimellishalkaisija on 100 mm.

Kytkentdkaavio

Sahkdémoottori on suunniteltu S6 40 %:n
kayttotilaa varten. Moottori on varustettu
lamposuojajarjestelmalld, joten ylikuormituksen
sattuessa moottori sammuu automaattisesti.
Moottori voidaan kaynnistaa uudelleen vaihtelevan
pituisen jaahdyttelyajan jalkeen.

Varoitus Sahkoisten liitdntdkaapelien eristys voi
vaurioitua.

Tarkasta sahkoliitantakaapelit sdannollisesti
vaurioiden varalta. Varmista, etta kaapeli on
irrotettu sahkoverkosta, kun tarkastat sita.
Sahkokaapeleiden on toimittava voimassa olevien
maaraysten mukaisesti.

L
N
______________________________ PE
MAIN SWITCH —
KJD17B-1GE l 7} )/ /J E V ]
R N R B A
REVERSING
swirch - ZH N N
c fc
s R
) | =
A S ——
ce—29  f—,8 1 3¢ R.P.M

s

Huolto

Varoitus Sammuta moottori ja irrota virtalahde
aina ennen huolto- ja puhdistustoita.

Ennen kayttoa

1. Varmista, etta jyrsinkoneen ja tuen seka jyrsin-
koneen ja pdydan valinen etdisyys on 3-8 mm.
2. Tarkista, etta virtajohto ja pistoke ovat ehjat.



Yleinen kunnossapito Kaaviot ja varaosaluettelo

Tarkista seuraavat asiat ja korjaa tai vaihda
tarvittaessa.

Loysat kiinnityspultit.

Kuluneet virrankatkaisimet.

Kuluneet tai vaurioituneet johdot ja pistokkeet.
Vaurioitunut kiilahihna.

Kaikki muu, mika voi haitata koneen turvallista
kayttoa.

apLN -~

Poyta

Varmista, ettd poytaa huolletaan saanndllisin
valiajoin jotta se toimii varmasti.

Puhdistus ja voitelu

+ Poista kuljetusta ja varastointia varten
koneeseen kiinnitetty materiaali.

- Ald kayta liuottimia, ohentimia tai muita
puhdistusaineita, jotka voivat syovyttaa koneen
maalipintaa. Noudata puhdistusaineiden tietoja
ja ohjeita.

+ Voitele kaikki koneen vaaleat osat
syovyttamattomalla voiteludljylla.

Karan akseli

Karan rengas ® 50 x 30 x 30 mm
Karan rengas ® 50 x 30 x 10 mm
Leikkaustyokalut

Lukituslaippa

Kuusiokantaruuvi M12 x 25

10 mm:n kuusiokoloavain

Karan rengas ® 50 x 30 x 20 mm
. Karanrengas ® 50 x 30 x 10 mm
0. Karan rengas ® 50 x 30 x 5 mm

Kiilahihna

Pida rasva ja 0ljy poissa kiilahihnalta ja
hihnapydrilta. Tarkista, etta kiilahihnan kireys
on oikea, ja varmista sen kunto sdannollisesti.
Jos hihna ei ole ehja, se on vaihdettava uuteen.

Huoltovilit

Huolla konetta saannollisesti jotta sen toiminta
pysyy ylla ja kaytto on aina turvallista.

* Poyta ja lasi

* Tuet

Puhdista ja 6ljya 5 tunnin kayton valein:
« Karan pylvas ja kasetti

* Tukien liikkuvat saatomekanismit

« Kaikki kayttoosat ja nivelet

+ Vaihda kiilahihna kerran vuodessa.

YNk wN =



Vianmaaritys

Seuraavat toimenpiteet on tehtava aina ennen vianmaaritysta tai huoltotoita:

1. Sammuta kone
2. Irrota virtajohto
3. Odota, etta kara pysahtyy.

Moottori on hidas tai heikko.

Virtapiiri ylikuormittuu
laitteiden, lamppujen tai muiden
sahkolaitteiden takia.

Ongelma Syy Ratkaisu
Virtaldahteen jannite on matala. Pyyda sahkoyhtiota tarkistamaan
Virrankatkaisin on viallinen. jannite.

Tarkastuta/korjauta moottori.
Vaihda katkaisin.

Kun kaytat konetta, ala kayta
samassa virtapiirissa muita
koneita tai sahkolaitteita.

Moottori ylikuumenee.

Moottori on ylikuormitettu.

Pyyda sahkoyhtiota tarkistamaan
jannite.

Jyrsittdessa jyrsin polttaa
tyokappaletta tai moottori

pysahtyy.

Jyrsimen tera on tylsa.
TyOkappale on vaantynyt.

Teroita tai vaihda jyrsintera.
Vaihda tyokappale.

Kaltevuus- ja korotuskahvoja
on vaikea saataa.

Laitteen sisdlle on kertynyt purua.

Puhdista ja voitele.

Kara ei laskeudu tai nouse.

Lukituskahvaa ei ole vapautettu
kokonaan. Korotuskahvaa ei ole
vapautettu kokonaan.

Vapauta kaltevuuden lukituskahva
kokonaan.
Vapauta korotuskahva kokonaan.

Kara tarisee liikaa.

Lattiapinta on epatasainen.
Kiilahihna on vaurioitunut.

Jyrsin on vaurioitunut.

Pultit, ruuvit tai mutterit ovat 16ysia.

Saada tukijalat uudelleen.
Vaihda kiilahihna.

Vaihda jyrsintatyokalu.
Kirista kaikki osat.

Kone ei kaynnisty.

Moottorin johtoa ei ole kytketty.
Piirin sulake on palanut.

Piirin katkaisija on lauennut.
Moottorikaapeli tai virrankatkaisin
on vaurioitunut.

Kytke moottorin kaapeli
pistorasiaan.

Vaihda sulake.

Nollaa virrankatkaisin.
Vaihdata moottorin johto tai
virrankatkaisin.

Virrankatkaisin ei toimi.

Virrankatkaisimen koskettimet ovat
palaneet.

Kondensaattori on viallinen.
Kaapeliliitannat ovat Ioysia tai
vaurioituneita.

Vaihda katkaisin.
Vaihda kondensaattori.
Tarkista/korjaa kaapeliliitannat.

Moottori pysahtyy ja sulakkeet
palavat usein.

Moottori on ylikuormitettu.
Sulakkeet tai virrankatkaisimet
toimivat vaarin tai ovat viallisia.
TyOkappaletta syotetaan liian
nopeasti.

Syota tydkappaletta hitaammin.
Vaihda sulakkeet tai
virrankatkaisin.

Moottori pysahtyy, sulakkeet
palavat tai virrankatkaisimet
laukeavat.

Moottori on ylikuormitettu.
Sulakkeet tai virrankatkaisimet
toimivat vaarin tai ovat viallisia.
TyOkappaletta syotetaan liian
nopeasti.

Pyyda sahkoyhtiota tarkistamaan
jannite.

Vaihda sulakkeet tai
virrankatkaisin.

Syota tydkappaletta hitaammin.

Kara kay kovadanisesti.

Moottori on lIdysalla tai viallinen.

Tarkastuta/korjauta moottori.




EU-VAATIMUSTENMUKAISUUSVAKUUTUS

2014/30/EU (MD), 2006/42/EC (EMC)

ALKUPERAINEN VAKUUTUS

Valmistaja:

Yritys: Verktygsboden Erfilux AB

Osoite: Kallbacksrydsgatan 1, SE-507 42 Boras, Sweden
Puhelin: +46-33-2026 53

vakuuttaa, ettd taman PELA-tuotemerkilla markkinoidun tuotteen rakenne ja valmistus:
Kone: Kallistettava alajyrsin
Tyyppimerkinta: WS1000TA

Tuotteen tunnistenumero: 532466

on direktiivien 2014/30/EU (konedirektiivi) ja 2006/42/EC (MD) kaikkien olennaisten vaatimusten
mukainen.

Ylla mainitun direktiivin vaatimuksiin vastaamiseen kaytetyt yhdenmukaistetut standardit:

Standardi:
EN 55014-1:2017+A11 EN 55014-2:2015 EN IEC 61000-3-2:2019
EN 61000-3-3:2013+A1 EN ISO 19085-1:2017 EN 60204-1:2018

EN 1SO 12100:2010

IImoitettu laitos: TUV Rheinland LGA Products GmbH
Osoite: TillystraRe 2 90431 Nurnberg. Maa: Saksa
Tunnistenumero: 0197

Sertifikaatin numero: AE 50469075 001

Tuotteen CE-merkintdvuosi: 2021

Teknisen todistuksen antanut valtuutettu henkil®, joka on tunnustettu Euroopan yhteisén alueella:
Nimi: Lars Edwardsson
Osoite: Kallbacksrydsgatan 1, SE-507 42 Boras, Sweden

Tdama vakuutus koskee ainoastaan tuotetta sen myytavassa muodossa. Se ei kata komponentteja,
joita loppuasiakas lisdd myohemmin.

Paikka ja aika: Boras, Ruotsi Paivamaara: 12/10/2021
o s SO

Nimi: Ted Berglund

Asema yrityksessa: Ostokoordinaattori

VERKTYGSBODEN




Diagram og reservdelsliste

26
21
28

/

No. |Description QTY

A-1 | Safer guard 1 A-22 | Workplece 1

A2 | Table L A-23 | Allen bolt M12x65 |2

A-3 | Allen bolt M10x70 |4 A24 | M8x45 2

A-4 | Mill drive set 1 225 | Lock nut M8 2

A-5 | Lock nut M10 12

A-6 |Flat washer 10mm |8 A-26 | Guide, bolt 2

A7 | Scutcheon 1 A-27 [ Allen bolt M8x16 4

A-8 | Workstand 1 A-28 | Lock nut M12 2

A9 Spindle height 1 A-29 [ End stop, guide 2
display .30 | Hex head screw 4

A-10 | Main switch 1 M5x16

A-11 | Switch 1 A3q | Hex head screw 2

A-12 | Head screw M4x30 |2 M6x50

A-13 | Left panel 1 A-32 | Lock nut M6 2

A-14 | Screw M8x15 1

A-15 | Lock nut M12 4

A-16 | Bearing 8101 2

A-17 | Swing arm 1

A-18 | Lock nut M16 1

A-19 | Sliding bench 1

A-20 | Guide rail 1

A-21 | Sliding rail 1







No. |Description QTyY No. |Description QTy
B-1 | Dust outlet 1 B-28 | Lock screw M6X20 8
B-2 | head screw M5x12 2 B-29 [ Fence extrusion 2
B-3 | head screw M5x16 2 B-30 | End cap,fence 2
B-4 | Setting knob, spindle latch 2 B-31 | Plate, anti-kickback 1
B-5 | Lock piece, handle 2 B-32 | Rod, roller 2
B-6 | Hex head screw M5x16 4 B-33 [ Flat washer 5mm 4
B-7 | Hex nut M5 4 B-34 [ Head screw M5x12 4
B-8 | Lock spacer 2 B-35 [ Feed arm 2
B-9 | Flower screw M8x25 2 B-36 | Starknob 6
B-10 | Hex nut 2 B-37 | Hex nut 6
B-11 | Safer guard 1 B-38 | Insert, feed arm 2
B-12 | Rachet lever 2 B-39 [ Roll pin 3X10 4
B-13 [ Lock cover 1 B-40 [ Rod, roller 2
B-14 | Roll pin 4x16 2 B-41 | Roller frame 1
B-15 [ Starknob 2 B-42 [ Roller house 3
B-16 | Spring 2 B-43 [ Roll pin 4X35 6
B-17 | Screw 2 B-44 | Roller 3
B-18 [ Flat washer 8mm 2 B-45 | Plate spring 3
B-19 [ Guide spindle, latch 2 B-46 [ Head screw M6X35 3
B-20 [ Head screw M8x20 2 B-47 | Lock nut M6 3
B-21 [ Fence extrusion carriage 2 B-48 | Feeder base 1
B-22 | Flower nut 2 B-49 | Block,feeder base 1
B-23 | Flat washer 8mm 2 B-50 [ Roll pin 3X10 1
B-24 | Batten 2 B-51 [ Cover, safer guard 1
B-25 | Head screw M5X10 12 B-52 [ Feeder arm 1
B-26 | Guide, bolt 2 B-53 | Allen bolt M8x20 9
B-27 | Bolt, M8x40 2 B-54 | Flat washer 8mm 7




36

3

35

3

Spring washer 10mm

N
o

Flat washer T0mm

N
—_

Allen bolt M6x20

N
N

Joint, swivel rod

N
w

Elevator

No. |Description QTY

1 |Tilting set 1 25 | Allen bolt M10x16 1
2 | Support, swivel turnion 2 26 |Big flat washer 10mm 1
3 | Swivel guide 1 27 | Allen bolt M12x30 1
4 | Swivel, turnion 2 28 | Allen bolt M8x20 2
5 | Lockup seat 1 29 |Hex head screw M8x16 1
6 | Allen bolt M10x35 2 30 | Spindle pulley 1
7 | Allen bolt M10x35 2 31 | Flat key 8x8x25 1
8 | Flat washer 12mm 1 32 | V-belt 1
9 |Lockup shaft 1 33 [Allen bolt M10x45 1
10 |Tilt locking lever 1 34 | Motor set 1
14 | Tilt locking block 1 35 | Allen bolt M10x16 1
15 | Lockup seat 1 36 |End stop, guide 1
16 | Spindle shaft set 1 37 |Allen bolt M10x45 4
17 | Swivel head 1 38 | Nut, swivel rod 1
18 | Allen bolt M10x35 4 39 | Nut,fix rod 4
19 4

4

4

1

1

4

N
IS

Allen bolt M8x20




No. |Description QTY
. Countersunk head screw 1
M5x12
2 | Large washer 6mm 1
3 |[Wheelhandle 1
4 |Large washer 12mm 1
5 | Pear plate, lock lever 1
6 |Allen bolt M6x25 1
7 | Bushing, pointer 1
8 | Lock lever, rise 1
9 |Rise shaft 1
10 | Housing, rise shaft 1
11 | Allen bolt M8x25 4
12 | Spring washer 8mm 4
13 | Ball bearing 80202 1
14 | Bushing,worm 1
15 [Worm 1
16 | Carrier, rise gear 1
17 | Gear-helical 1
18 | Bushing, spindle 1
19 | Thrust bearing 8105 1
20 |Special washer 1
21 | Thin hex nut M20 2
22 |Rising spindle 1
No. |Description QTY
1 | Allen bolt M12x25 1
2 |Lock flange 1
3 | Allen bolt M4x16 8
4 | Cup, Spindle guide tube 2
5 |Ball bearing 80106 2
6 |[Spindle shaft A 1
6-1 | Spindle shaft B 1
7 | Spindle guide tube 1
8 |Lock nut M30 1
9 |Lock nut M30 1

DACICIO) <f>

el

)

il

A\
\\
\

-
/

/
(- —
—
[T



No. |Description oTY
1 Countersunk head screw 1
M5x12
2 | Large washer 6mm 1
3 |[Wheelhandle 1
4 | Circle 9mm 1
5 | Pin, cone gear 1
6 |Ball bearing 619/8 2
7 | Circle 19mm 1
8 | Gear base 1
9 [Bushing,worm 1
10 [Roll pin 3x16 1
11 [ Gimbal 1
12 | Swivel rod 1
0
——4
N
——4 / 5
— s M
0
0. |Description QTY
1 | Table ring 200mm for tilt 2
2 | Tablering 110/80mm 1
3 | Tablering 150/110mm 1
4 | Tablering 200/150mm 1
5 | Flange 1
6 |Collet 1
. | Description QTY
1 |Head screw M4x12 2
2 | Switch KJD17B-16 1
3 | Switch Batten 1
4 |[ZH-HC-3 1
5 [ NutM20 1
6 | Electrical wire 1




No. |Description QTY
1 | Allen bolt M10x15 1 14 [ Motor pulley
2 |Flat washer 10mm 1 15 |Large washer 10mm
3 | Guide bar 1 16 | Allen bolt M10x20
4 | Joint, tension 1 Hex head screw
5 | Flat washer 16mm 1 7 M12x40
6 |Hexnutml6 1 18 | Mount, motor
7 | Thread, joint 1 19 | Motor
8 |Lock nutM10 1 20 [Hex nutM12
9 Join?, motor 1
tension
10 |Thread, tension 1 1
11 |Lock nut M10 3 3
12 | Lever, tension 1
13 [ Circle 24mm 1




No. |Description oTY
1 | Guide bar 1
2 |Endcap 1
3 | Telescopic arm 1
4 | Allen bolt M6x12 1
5 [Circle 24mm 1
6 |Ball bearing 61901 1
7 | Partiality shalf 1
8 | Wheel 1
9 | Telescopic arm 1
10 | Allen bolt M6x12 1
11 | Head screw M5x12 3
12 |Endcap 1

13 | Allen bolt M6x12 1

14 | Washer 6mm 1

15 | Guide, bolt A 1

16 | Guide, bolt B 1

17 | Guide, bolt C 1

18 |[Swing arm 1

19 | Guide bar 1

20 | Allen bolt M6x12 1

No. |Description oTY

1 | Sliding bench 1
2 | Tilt lock 2
3 | Spring washer 6mm 2
4 |[Bolt guide 1




Description

QTY

End cap

Guide rail

Staff guage A

Stop rail

Seat A

Convex

Flower handle

Spring washer 6mm

olo|v|lo|ua|[s|w|Nd|=]t

Seat B

Staff guage B

Block

End stop

Salver

Head screw M6x30

N_\_\_\_\_\_\_\_\_\_\_\_\_\

Bolt guide

Spring washer 6mm

Handle

Block

Seat C

Handle

Indermediate plate

Spring washer 6mm

Ratchet lever M6

Roll

PR W L 0 T N TS N RN W REE W RN W NEE Wy EEE W [ Y




Verktygsboden Erfilux AB Kallbacksrydsgatan 1, SE-507 42 Boras

© Verktygsboden - Boras - Sweden - 0120504-03



